ALIGN

EP-HELICOPTER

TREX 500ESP

KX017011T

INSTRUCTION MANUAL

(ERAMNNAE

INTRODUCTION
Al S

SAFETY NOTES
ZeIESE

EQUIPMENT REQUIRED FOR ASSEMBLY
SffsiE

SAFETY CHECK BEFORE FLYING
RiTAIZsBEEEESR

ASSEMBLY SECTION
#E 3305

EQUIPMENT ILLUSTRATION
s EiZHEBE T

BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION
ESCER ISR a2 anf &

CANOPY ASSEMBLY
RS

SERVO SETTING AND ADJUSTMENT
51K e%ax TE A

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
e R ERE H DT RAEE

PITCH AND THROTTLE SETTING
¥+ fiE RUR PR ESHPIEE

POWER COLLOCATION REFERENCE
RESHEIRSER

23~2b

RCE-BL60GBRUSHLESS SPEED CONTROLLER INSTRUCTION MANLAL
R mllsE 23 R

25~28

GP780 HEAD LOCK GYRO SET USER MANUAL
GP 7804 & T\ B0 (21 48 5 FsR 83

28~30

FLIGHT ADJUSTMENT AND SETTING
T EMEATEEEERTE

31~38

PART NAMES AND OPTIONAL PARTLIST
& 80 S i EE 2R 58 054

Thank you for buying ALIGN products. The T-REX 500 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 500 helicopter. We recommend that you

keep this manual for future reference regarding tuning
and maintenance.

RFETREDHERHRRIES  ERAT -

EASRER 2N AS KT SHENNBETESIE » DIBRIGE
WEIRBHBEDRSNET - EEHBRIELA - FBUNFERIREE
> HE—EENGRBTREEANEL  LERERSKREEIRES
DIERBHBEE -



1.INTRODUCTION riE ALIGN //

Thank you for buying ALIGN Products. The T-REX 500 Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
forfuture reference, routine maintenance, and tuning. The T-REX 500 is anew product developed by ALIGN.
Itfeatures the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

REFT RPN ER  RIELBESHHENEA T-REX 500 EF#E - Eﬁﬁﬁi%&l%ﬁa&%ﬁﬁﬁﬂﬁ%zﬁﬁi&ﬁﬁﬁ%mmﬂﬁ%ﬁ

I_ﬁ% AFET2BNRFEARES - (ERER Eﬁ&ﬁ%%ﬁﬁﬁi@ﬂﬂ%}% » T-REX 500 EBHETHER EG - &I
FAROTBEENDRE AR BKRIEEORITEBEE - T-REX 500 BE2IRRELRE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 500 are not toys. products and
Technologies to provide superior performance. Improper t in serious injury or even

death. Pleaseread this manual carefully before using
and the safety of others and your environment w

Manufacturer and seller assume no li se of this product.

Intended for use only by adults with experien ters at a legal flying field. After the sale
of this product we cannot maintain any control

T- REX 500 EZEF M Ik GENE R E T AEELE YL EE
B, %"E‘EE?EE Eﬁéz BEEE A - RSE Al FEIR AR
BEYHEAERE BRIEBRREUEFBICROMATE
HERMBAE BANIRTEEQBRIFANERE

Werecomme
first time. Al
T-REX 500re
aresult of ac
replacement.

iIstance of an experienced pilot before attempting to fly our products for the
ay to properly assemble, setup, and fly your model for the first time. The
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as
ifications are not covered by any warrantee and cannot be returned for repair or

ontact our distributors for free technical consultation and parts at discounted rates when you
experiencep ms during operation or maintenance.
EUERERESRERNEANEECAS  WERESAS  EERASERBLIER  FOUERABRMESRESFENR

E%HEEE;EE"{%EI@{#P@E@%ﬁﬁé‘ii@‘ﬁ BB ERRIFHEZEGR AR a=E0 0 dFRIEGREHRNES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁu@u
)
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEUREG EFSRESCRHREGS  ROTBBULERBEARN  AREETENRGEE  SIPHUREIR - LRBELHOF
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




'L LOCATE AN APPROPRIATE LOCATION E#é=hitn i A

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high vnltage cables, or trees to ensure the Eafet‘j’ of yourself, nthers and ynur

to fly fur reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET

SWERITEEERTERIT < L) EJEEEJ_E;RE/I\ S1E - BEY) - SEEER - @R

%%*ﬂ%ﬁ%@$ CEMAFENER - NREBR > BUEBEELIES EEER
F 1T BEHMRTKRMEMAIBERE XNEHNEE -

fET™RIF - IR ASRBENZE -

"oRE%El | pREVENT MOISTURE Eiésifisis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
WMAREA - Eﬁﬁ%mﬁ?\%%ﬁﬂﬂﬁﬁ%ﬁ%i’—?ﬁ@?@i’—?ﬁiﬂaﬁﬁ%lﬁyﬁ TR !

"E°r PROPER OPERATION 77 &EREES

Please use the replacement of parts on the manual to ensure the safety of instrug
product is for R/C model, so do not use for other purpose.

EPSTUENT  FONARNENKE  EEETHESESPNE
- BEDBRERBERARE  FPDBRAERL  LDBEREZE - EDHN

WERNNG OBTAIN THE ASSISTANCE OF AN

Before tuming on your model and transmitter, ch
on the same frequency. Frequency interference c

flight simulatur.)

Eﬂ%h%ﬂ%ﬂ@_ i3 7 RS A8 0] 53 3 00 39 5T 5
WECBRMALER HHE%—EE@%EF 2H
ZEERIFRT
(ENREEERR

WARNING
S

—
=]

Operate this u
I'I'Ia'j\" cause ind

EIRE BN
28 5 & b s

ility. Do not fly under tired condition and improper operation

ﬁhzﬁﬁ’ﬁﬁiﬁ?ﬂiﬁﬁ%ﬁ@ FE o BRES - BHARNETARBRIE B
ZES -

AN ALWAYS BE AWARE OF THE ROTATING BLADES @&t EEhSt+

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to  _

the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

AN KEEP AWAY FROM HEAT EE#ilR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi# ALIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY SREZREFEE

Transmitter
(6-channel or more,helicopter system) Receiver(&-channel or more)
e (R DS EE T R eE) U GBI )

22.2V 65 2100~ 2600mAh LiPo Batteryx 1pc
222V BS 2100~2600mAh L-PofEi x 1

arger RCC-6CX
LM IEEE RCCHBCX

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYS#®IA

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
A [
1 |
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
Ham Bz B 3mm'2 5mmd2mmd ! Smmd Tmm p3.0/ ¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT S#R{Ta1EREBATROTANMGEES

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.

Carefully check main rotor blades and rotor holders. Broken and prem ature failures of parts possibly cause
resulting in a dangerous situation.

77 Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

‘rPlease use 425~430mm carbon fiberiglass fiber main blades which are rated for 2&
wooden blades.

* HNRTAIELTIEDMERANEEZESETEBMA  LIEFRIIE5EMANEZE -

*ﬁmﬁéﬁﬁﬁﬁﬁﬁﬂéﬂﬁﬁﬁﬁﬁuﬂﬁ%ﬂm SEETEEHRITHIANEE -

*Eﬂﬁﬁﬁﬁ@i@iﬂﬁﬁ* SIS ERAEES - BN EFERE R - E5EMRES (IDLE) JE%HQ

* B EET Eﬂ@ﬁﬁﬁﬂ&l’? R E M AR ﬁﬁﬂ%
TIEﬁEEjEﬁW&F?_J ESAPFNRSE EEEEMANETE > FE

tﬁﬂ%ﬁﬁﬁﬁﬁﬁﬁﬁﬁmgfl@ﬁm@ﬁ% BB EEERE 0 i
A O] R FREDE fE -

* RITHNERE 2 H RO RN RMEIRIE - B8

f. Do not use

H o 59 B R -
{8 A3 &5 PR B {51 A 23 1% B BN
BIE - 5B 2T £ e 5 T EERY

Sii - BRIHEEATENSHAERERT B RS ENREHNRESRENERE
*BEMBHERBESERRER - BREANERE ! - iR ;
* EREMRERERETEEFE - MODAVES SR i 0) Al

* T HEE A LUIRE DM AZ800RPH 4 J0mmR E % i 28

ipmentiZ&iliE

500HT2 500HT3 500HG 500HZ
13T %1

Mdxd Set Screw x1

Wotor Pinion Gear x Tpc | SI0M 1600KY Bushless ctore | RCE-BLG0G BushlessESCX! | DS§10DigitalServox 3| GP780 Head Lock Gyro Combo | 425D Carbon fiber blade x 1

AL

BEsdy | G MENDGREZERESS | (RS ) GP780SRE T\ PLIREAE (GPT80+DS520) | 42508 it 1 « 1
p
When you see the marks as below, please use glue or grease
to ensure flying safety.
EETUREESR  FRS LB OH  LIEREAZIEE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.
T43: ly Thread Lock to fix. Grease Green Elue Selffurnished T43 g icth: 1
’ OIL: ﬁﬂ grease, AR SEESE  [srpmEmim
Rr[f:lg{{%% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: % fﬁlﬂ% a small amount on screws or metal parts and wipe surplus off.
OIL -3amD0 & When disassembling, recommend to heat the metal joint about 15
; npn Seconds.(NOTE: Keep plastic parts away from heat.)
g::: :jtss?:ln:lmg ball links, make sure the "A" character ﬁ%ﬁﬁﬂ%ﬁf‘%ﬁ gﬂ%% %%ﬁiéﬂ%%%%,ﬁfﬁgﬁﬁjgggg
hEeE il 1
| SEEBRERIEE  ATERN - AR A




5.ASSENMBLY SECTION #8783 ALIGN I//

M3 collar screw A i
) ) pply alittle amount of T43 thread
l 5 0 0 H H 2 ] IS B Metal main rotor housing , lock when fixing a metal part.

e Bmm o E MBI 8 B A AT (R
[ e

M3 collar screw
MAEE REER M 3x0 6mm ) x 2

-
.
Bearing
L1
Bearing & 4% ¢ 7%2.5mm
L1
{E"_., C%UT EM fdx 7 x2.5mm gﬁ:ﬂnﬁsmle‘j
== Already assembled CEER
When tightening linkage balls and by Factory.
screws to plastic parts, please note = e
to tighten them firmly and the best

tightening torque is within 4- 4.5
kgf.cm. Do not over tighten, or the
plastic parts will break off orthe
screws strip. _ . gﬂﬁﬁ
i EEEE S hiEE - EE
e DN e e
%éﬁ@%%ﬁiﬁlﬁ‘é&%ﬁﬁ@@ﬁﬁﬁﬂéﬁﬁﬁ

M3 collar screw

MR B A
I 3x9.6mm

For original manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws arefirmly secured and

applied with some glue.

FREZTOEEEDREERER « R AW
EEHRESEHEELE -

Flybar seesaw holder
THATEIE E

500HH2 | | 500HH10 |
© (m |[ O [

. Socket screw
Linkage ball A(M2.5x3.5) B TP T M 2x5m m) x 4
TR M7 52 50 ¢ 4.75%B.18mm ) x 4

O

Socket button head screw A
FEEESEGHMI0mm) x 2

Flybar rod

EHTHLAT
o 334 0mm
O
O |] T
Washer T

kﬁr:_l: g 3% ¢ 4.8x0.3mm )

..*‘f” -
< Linkage rod (B) -~
EIF(E) -

\1

Linkage ball A(M2.5x3.5)
REEA M2 . 5x3.3)
4. 75x8.18mm

Bearing
o &3 ¢ Bx3mm . iﬂ]?‘i 62 5
- B 3% ¢ 6x2 Smm
. . o gi':g:;’mlad Already assembled
R anely. by Factory.
S g
— == EHRESN
Metal flybar control arm L TR A
1 BT T S L o3 g 4. 5xTmm
- . Alreacy assembled
e by Factary.
.~ "M3 Set screw APl
Ta3.-7 vt
. M 3xdmm

Metal SF Mixing arm

TESFERIES
f,,-” ' gdgsher
. Assemble Iinh:a_gE rod (B) ] ¢ 3¢ g4 Bx0.3Imm
::ﬂu'r;?::.emumg ﬁyhar _"“I Socket button head screw
Socket screw BoTRREhETEER 5 HEE S A A
E Egﬁ?;ﬁﬁ Linkage rod (B)

Approx. 29mm x 2
EMFEEZSmm x 2




CAUTION
& == Metal washout control arm
Linkage ball B(M2.5x3) T R R

Socket button head screw
FHEEAR AR :

. | For eriginal manufactory package, BRTER (M0 5x) M3x10mm

: |ifthe product is already assembled 4. 75x9.7Tmm

by Factory, please check again if \@/ Washer

: |screws are firmly secured and -3

. |applied with some glue. 3% ¢ 4.8:0 3mm

| EEESSEEEENREEEER  ETEHF Socket screw
P e ESRE LB - HERTER

Washout base M 2xSmm

. |When tightening a screw to a plastic [E{iEg
. | part, please tighten it firmly, but not
. | over tightened, or they will strip.

V| ERER RS R AR R R R R
DB TS REAUH S EEe 5 -

EEBRHEE
¢3x ¢4 . 8x1 . 5mm
Already assembled

Bearing
L
G2X ¢ 9% ¢E6x2 3mm

Bearing Klready assembled
LT by Factory.
4 3% ¢ Bx2.5mm &t SCrew DR

Radius arm
Fadiug iF 1§

- Linkage ball B(M2.5x3)
KR (M2.3

Long linkage ball(M2. 5x3)
EHE RINEE M2 5x3)
4 o244 50mm

1 b P
3 ()
L7
- \ =
p
"1.
Q;Efiiiyf i

CsooMmii| |

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.
BRENEEBTAEAERTIIBHE

Socket collar screw
HEEAEEESS M5 9mm ) x1

il

M2.5 Nut
M2 SIGEETREE 1

O

Socket button head sc
HE AT S EM 3l

© C

Linkage ball B(
DR MY Sx (a7

© I
Socket screw
\_ T 7 SR M 2x5)

EFD [::::]nﬁ [0 o

M2.5 Nut
M2 . Sl ERERE

O0HZ2A

HEMEWERS
M2 Sx19mm

| 500HH5 |
©

Long linkage ball(M2. 5x3)
EHFEIEE M2 50 (¢4 T5xE4.59mm ) x 1 A

© ([ £

Linkage ball B(M2.5x3) .

IR 5 ( 4 T5:9 T7mm) x & Linkage rod (C)
- A 3dmm | 24mm Apprca:. E3mmx 2
AR s3mm x 2

5

g4 ¢Ex1 53.3mm




500HZ2 |

' 500HZ2A

e

lock when fixing a m etal part.

' Apply alittle amount of T43 thread
BHEANTERETEEDEETI GHRE

o WL L

500 Linkage rod (A)
SOMEEER (A 1 9613 5mmx 2

O

500 Ball link
\ EO0E T = 4

Damper rubber-gray 70° is suitable
to general flight for beginners.
WEETE " MR - BSUREER
Damper rubber-black 80 is suitable

to 3D flight for advanced users.
HHEETEOFARIORT - SSEMEER

Linkagerod (A)

Approx. 24.5mm x 2
A2 5mm o x 2

Feathering shaft
fHER

Feathering shaft

G Bx93.2mm
sleeve porD

Apply grease
ZLMBH

B

| r ) Linkage ball D(M3x3. 5)
im0 M35
o 4. 7317 .2mm
Damper rubber

i EREL [ (1EER)
p S Sxg 11 Axdmm

v

7,

iE (A

o on the top
g5H [

rotor holder

Spacer(£
WEEE
R

Washer

mEEg
Linkagerod (C)

EA9(C) _
aring

1 2xdmm
assembled

_ r::tn_r_b.r. d 9% 1230 Bmm

Thrust bearing
%Eﬁcﬁf%ﬂmm Socket screw
= FE ey =2] ook
Apply grease onthrust bearing. 3 Ormm
\EFHEREE S T
500HH /ﬂsﬂ}@\ )j
~——1 (ouUT) (IN)
2o e =/
B | i
CCI:'I Thrust bearin Main rotor hold
g |FHEEN ain rotor er
Linkage ball D(M3x3.5) FhEHALE
WEDMEI 2 (04 75 T.5mm) x 2 o
e’
500HH1A | 500HH2A |
- ™
| | O
50 0 H H 2 1 Damper rubber-gray 70° CAUTION
RSB A8 TR0 (95.9x 011 1xdmm) x2 G

b 3x 1 0xTmm

QIO

LIPS 4 B 1 20dmm) x 2

)

Washer
ol pPxpl2x08mm)x 2
e

e

Socket screw

E B 7 iR (M3 Omim) x 2
Washer

EEED 3 10xTmm) x 2

©® [wm

AT,

O

Damper rubber-black 80°
R E 2o (95.9xa 11 Txdmm) x2

O |

-y

. EEEE( 6. 154 105x1.5mm) x 2

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

SRR R R - R AR R
o] MiRREH T EEE BT -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.

FESCLEEE R RS R  ARER
AE @SS L -

7




, Apply alittle amount of T43 thread

lock when fixing a m etal part. i
O R A (D 43 () Carbon fiber flybar paddle

Socket screw Can choose to
HEATER use of not use,
M2xEmm o) TR AR
M3 Set screw
q 1] i
Metal head stopper r&aﬁaﬁﬁﬁ

i I OE R ) S

Flybar rod

THETHAR
g Fx340mm

| 500HH2A |
0 [ }

L2l sCrew
s EE (M2 mm) x 1

M3 Set screw
WA LE EAREIM 3G mm ) x 4

@ CAUTION

i 8
When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.
IRHRER 2, OOER e SR B SIS 0 SR A
o] - MBRMHITEES BT -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FEEITEHRERINREERER  ERHEF
HERHRESEELRE -

Approx. 108mm
Fil08mm

Approx. 108mm
#0108mm

|

|

Carbon fiber flybar paddle
ek T

Make sure both sides are equal in length.
EERAEEEmaEERE -

8




' 500HB1C 500HB1D 500HG1
G \ f ﬂkﬂﬂﬂb @ D—

Socket button head self tapping Socket screw
screw EEREGER 210 x 4

HYHEHEBERCEE LEST2.68mm)x2

© (o © W

Bearing Socket button head self tapping M3 Set screw
B e Bx g 16xamm) x 2 sSCreaw W3 AR 3xdmm) x 4

@ HHEMNAEERNEHRHTZ26:10mm) 6

Socket button head screw Washer
%EEP\:' k%'ﬁmMSXEmmjxq- 2-.5 sPE—cialty washer §L—L(¢I2x¢'6xuammjx4
ﬂh- N2 SR O ¢ 2 50 6x2mm)x 8
Socket button head screw Eﬂ- @ j
TR TURIRAHM 2,526 B

T ) Socket button head screw E;;Eﬂ
@ D:- L TR T2 58mm) x 2 ) o = L
Socket screw ) )
TS P S (M 2 mm ) x 8 Carbonfiber main frames (R/L)

_ Pﬁﬁ]ﬁﬁﬁzﬁgﬁm

[|:| Frames mounting block = Metal bearing cap
M2.5 Specialty washer Enme - e—s WF ¢16x 021 5x2mm tapping screw
WO REEERIE O ¢ 2 5 ¢ Gx2mm) % 8 T t B TExXSmMm HEENT EE R
M A T2.GxBmm

Metal bearing holder

TEIRETE 2.5 Specialty

Socket button er

head screw - g FEIE O
TR T (&b Sy - Socket screw B x2mm
M2 .5x8mm T 5 Rt =, iz N _ e s

M2.5 Specialty W+
washer [ [

Mz BT O]
2. 5% e Ex2mm

Bottom bracket
TR EHE
Landing skid Socket button
5 B head scraw
160x50mm | T T S
I 2 SxErmm
' 4 5 q
: y w2xpBx0.Bmm :
/’ Socket button
y o o head screw
[~ Jﬂ’-‘ M3 Set screw P S T
-, ’ M 3xEmm
] . - H-" J
ok Y M2.5 Specialty
M2 Omm washer h
) ) T 225k pBx2mm t g scrow
Skid pipe end cap 4—%%1@%:%%&%
T2.6x10mm

HREEFEE

BHREE
$5x B 5x237mm

C{&.UTIGMJ Waterproof abrasive paper
i = b1

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
IR, DR SR RN T SEE 0 SRR A
o] MARNHOTES SR -

For original manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.

FERESLEEEENEEHER  EXEHE
mEERESEE DB -

Apply alittle amount of T43 thread
lock when fixing a metal part.
GHEWEEETAERERTIBEE

Recommend sandingthe marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoidthe wires of electric partsto be cut.
ERETERRETE  IEBFE00-1000KWETE  IMEESFRETEHIE -




Put the main shaft through the two bearings and
Press two main frames equally.
@——’/ i TR 8
top (glass surface); please keep the smooth movements

Main frame assembly point: ____—— Main shaft
check if the movements (up/down) are smooth. The @
q ]
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the a
¢ ]

First do not fully tighten the screws of main frames. =4
bottom bracket mustbe firmly touched the level table
power and flight performance.

BERmATEL o _ |
IRRGEAZEHE  MATHED _ BH&ERL
LR S feie g Dl et b Glass surface — zaEm

HETH \ QD"/’ ‘ﬁm
IE E

Servo installation (DS510/DS3405/S9257/S9650)
@B ERIFDSS10/DS3405/59257/589650)

500HB1D | 500HZ6 |
(s | (e (o) | ©

lock when fixing a metal part.
BHENE TR ACAERTIIEHE

, Apply alittle amount of T4 3 thread

AUTION

ghtening a screw to a plastic
se tighten it firmly, but not

Socket button head self tapping Linkage ball A(M2x3.5) ed, n:;hey will st_fj‘p.
SCrew BETEN M2 504 75x88mm) x 3 Washer %g%g%ﬂ%g}ﬁ;iﬁﬁm

T TR AR (T 2.6x8Bmm ) x 2 O:[h T 2 B o5 8x0. Bmm) x 12
(pamrasaassses Linkage ball C(M2x4)

WD M2 (6 4 75x13mm) x 3

Socket button head self tapping
screw © (prossazay

g T S R KT 2.6%14 2 _
HEERE USSR AT2 S amm ) x Socket button head self tappin

sSCcrew
g HHEBEASEEMEET2.63 0mm)

anufactory package,
already assembled
ease check again if
efirmly secured and

applied with some glue.
FREESTHEEENREHER « EEEWE
MERHESTHELE -

Socket button head sdlf
tapping screw

FHEMEREER IR
T2.E6x10mm

ball A(M2x3.5)
5

il

Plastic servon

I B Linkage ball A(M2x3.5)

BETEA (M223.3)
e ¢4 . 75x8.18mm

DS5
0S5

Socl Servo spacer
_d b 100 R 23 58 =
tapping sc . (TG . I
T T ” In order to keep proper travel
T28xd4mm d = range and reaction speed for
the swashplate, recommend
installingthe linkage ball at
theillustration location on

Canopy
BHEEH

02.6X 054 .;;_-= w Servo | servohorn.
e AE®E | AITTRBTOENIREEEEE
 AEBRECE2RATEES E RS

Socka button head _
tapping screw >
FEERT RSN P

T2 ExBmm - Eﬁh@py_ spacer

- BERSERE
o4 8x a1 1x22mm -

Linkage ball A(M2x3.5)

'ﬁ@@n._r p  PEALNZx3.5)

4. 75x8.18mm

- Nut
j"i phee
- Mz
E.. (@
- G DS5S Servo horn

Socket button head self
tapping screw

FEEN S EEN
T2.E6x10mm

Socket button head sdf
tapping screw

HEAEN T BB

T2 GxBmm

Battery mount
B EEE

10



Servo installation (HS-82MG)
fAifgZEREHS-32MG)

# Plastic servo nut /
§ ([OEEUERE
Attache

Servo installation (HS-524
AR Z ERIBHS-5245MG )

..:::5:::5:;:;.. PI asti csarvo nut
# HEFEPERE

Servo spacer

ol IR a2 8 &
(16.8x6 . 4x2.5mm )

Washer

Ol
02 .6x ¢ 5 .8x0.6mm

Attache
1)
Socket button head

sdf tapping screw

FRENTEB NG
T2.E6x10mm

Attache
- % b

Linkage ball A(M2x3.5)
ffEA (M2x3.8)
4.75x3.18mm

B2MG Servo horn
B2MGE I B
Attached

0z

L

Attache
B

Linkage ball A(M2x3.5)
mmEAM2x3. 5
4 75x8.18mm

Attache
%

Washer
#FEoOl
@2 B g5 8x0E6mm

Attache
i Bt

Socket button head

sdf tapping screw

f FREEMT RN
T2E6x10mm

Attache
% bt

11




500HT4 |

-
Bearing
B o 4% o Oxdmm) x 2
Bearing
B 8% e 12%2 Smim) x 2
—

Tail

HEEEEE T

Bearing
L3P
g 4 g Sedimim

Hexagonal bolt

IERE __ Tail boom mount(R)

HEEEEERE T

Torque tube drive 4§

gear assembly
R ) SRS

R EE R
@18.5x¢:8x25.4|nmf,"

Apply alittle amount of T4 3 thread

lock when fixing a metal part.
JEHEWE R A AERTIIRHRE

B

Ex 1232 .5mm

ning a screw to a plastic
ighten it firmly, but not

or they will strip.
B - EE T DR ED
EERIRS -

boom mount(L)

- al manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws arefirmly secured and
applied with some glue.
FEESEFEEENREHER  ETEE

RoRHRESEHERELE -
Metal tail
mEEEE S
o 1dxg 19244 5
Socket button Control arm mounting bolt
Bearing head screw I T S
B s I T O T A A Sxfx13amm

#Bx el 2x2.5mm MZ.5x3mm

NG . MEGERE . Metal plate (R)
~ . w 1050011 .9x12.5mm i R A AR
a\h H“u J6x20x3mm
.LHK H‘"“a
Egtga;m%irtgju “H\ ,e"} Tail rotor shaft assembly

36x20x7.25mm

Socket button

head screw
FHEBERSERR
M2 .5x5mm

B E E EEH

- ' 500HT5A |

Aluminum bolt

R EE IR T
&ax2Tmm

Eﬂ;a ring Bearing
g4 ¢ Dxdmm Bl odx ¢ Oxdmm) x 2

Bearing
B 8 1232 Smmlix 2

© (o

Socket button head screw
L HHEHEATEMEM2ESmm) T )

12




500HTSB

500HT2F

" R

© [ o

Socket screw
HEEA S EREE M2dm x 2

© |

Washer
o 2 pEx0Bmm) x 2

Thrust bearin
LEHEER T 3% ¢ Bx3.5mm) x 2

1

Bearing
B (e Sx o 9x3mm) x 2

(o

Collar screw
BEEMEM2:E8mm) x 4

O L]

Collar A
EFFEREN p2x g 3xdmm) x 2

Collar B
PRI ER | ¢ 2% ¢ 3x3mm) x 2

© (w

Linkage ball A(T2.6x3.5)
TEEA T2 A2 50 ¢ 4.75x8.18mm) x 1

©) [l

Bearing
BEE ¢ Bx ¢ 10x3mm) x 2

© [

CAUTION
i =

L Hi FIE EREE

Smaller ID
AR

Thrust beanng || fif&t 5

Apply grease on thrust bearing.

N

ﬂm&@ )
%ﬂ‘Q%%;;Z;:

ERREEREE

Metal Tail rotor holde
T R S

Slide shaft
@ [l[[] R E x|
M4 Set screw O ] Collar screw
MALE SRS (M3 mim) EREARER
\_ J Collar M2xEmm
7 &l 8HE EE inE 2
(g Bxg 7 4x2mm) w1
b iy
Collar B
EiF {7 =B
4 2% ¢ 3x3mm
Metal Ttype arm
I ETR S
CJ}UTIGM )
& i B Bearing
B

Aim tail rator hub at the concave of tail rotor

shaft and fix it,please apply a little
the set screw.

FE D TR el A AR IS D o BT SR LRI L -

glue on

Already assembled b
please note to ched

SR T - FEUE

Tail rotor control a
[ TE S 1 7S

Linkage ball A(T2.6x3.5)
A (T2 .6x3.5)
¢4 75x8.18mm

&C%UTEH

5 )

Socket collar screw

HE M SR B
M3x15mm

When tightening a linkage ball to a plastic part, please note to use a little

CA glue and tighten &t firmly, but not over tightened, or they will strip.
R A RRPHEELES - FROBCAEBTEERDBET - MigEsEo

O REEEIES

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

WA ER 0 D PR R LT T+ S D R SR
o] AR IHD I EE SR -

For original manufact ory package,
ifthe product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FHEETHEAENSEEHER  ETHEHE
HEThESHRELE -

i B ¢ 10x3mm

Ax2mm

153501: 4 8x0.3mm

Bearing holder
FE WL A B

| Linkage ball A(T2.6x3.5)
| BEEEATZ . 6x3.5)
|+ 4.75x8.18mm

Socket screw

HEMESS
M2xGmm

;o
g 2% Gx0 . Emm

Thrust bearing

L ERE:
&3 ¢ Ex3.amm

Bearing
L1
5% ¢ 9x3mm

Tail rator hub
FE ERT HY EE
¢ 1039 Bmm

Collar A

EEFES
g 2% g 3xdm

|‘/ M4 Set screw
i . M LT R R
\@—‘ M4 x3mm

-

ontrol link
LR

Collar screw
BHETR S
I 2x8mm

600NT2C
©  (w

Linkage ball A(T2.6x3.5)
A (T2, A3 500 ¢ 4.75x8.18mm ) x 1

Socket collar screw
HENTEEESEMIIEmm) x 1

© |

Washer
Folfp3x ed 8x03mm)x 2

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHENEERETAEAERTIIBHE

13




Already assembled by factory, When assembling into the tail boom, Apply alittle amount of T43 thread
please note to check again. please apply some oil on the surface, , lock when fixing a metal part.

SRR A - AR BT S - M3 Nut to make it smocth during the N S B A T3 (R
N3 miE assembling and keep it vertical with

the torquetube for smooth rotation.
SAEENE - AR ELER  LRETIER

e MNEE P EEEH SR FTE RS -
»
= Socket button head
- collar screw
Socket screw ¥ EEM TR ERE
BEASARH s o~ Torquetube | M3x1 2mm
HHmm 57 P ) N When assembling [N
Socket button head screw " Socket button head screw the tail boom,
T T e L BE s T pleaseaim at the
M2 SxBmm P M2.5x16 fixing hole ¢ 5.
M2.5 s£oclalirms_hur Lo EAEERFIEA
M2. 95T P < ot ) HEREE OEE R
¢25xgE2mm -~ Metal rudder servo mount __ M2.5 Specialty washer
L TEECREEREE H‘--H‘_ M2 5% mEED

oy 2 5% g Bx2mm

3K CF Tail blade 4
3G EE e

Tail control guide
EFHTEER

3K CF Horizontal stabilizer
T KRR

Meatl stabllizer mount (Upper) )
SRXTREELE . M2.5 Specialty washer

_ /' Balllink - w350 wexamm -
Carbon fiber rudder BIFER ) -
servo bracket e
T L FE A 1D IR B {.»f"'
Tail boom -
e
Tail rudder control rod ) ”,1’

FEAE 12 &1 E AR
Sockagl
E =
Taill boom brace '
EE=xE¥

l‘-"“-\.\_,.-'. -
Metal stabilizer mount (Lower) —
TEXEFHEETE

ail boom brace end

Socket button head screw FE s 18 S04 3K CF Vertical stabilizer
S BITEP TR _ IKEE B EW
M2.5x10mm M2.5 Specialty washer

M2.5fFEEEE D
p25xpBx2mm

Tip to fix

Pleaseappl
cover or it ma

oll onthebeari
= 200 B AfE B
5 S ) 8

gluetc bearing on the torque tube, avoid CA glue adhering to the dust
e bearing stuck. When assembling intothe tail boom, please apply some

and press the holder intothetail boom horizontally.

W B ECOCHERMEERMEBEKER SRS AN - B8R RE = 5 R -
PEPTTEH -

. Bearing
Oil Neutral point &5
i of torque tube o &xo10x3mm

|:'L> B2 B 6 Y T : Torquetube

500HT2D T ____._______.i\'\y_____._______._.___._._.L._.___._._______.___ __._.______{____:_:’.i._____f’:n+

| ! EEE e

- i
Tube front 22, 6cm | 24.1em Tube end
Socket button h I < 22643 24. 125 R
HHEATARRz SAamm) 2 N o _ \Torqt;aegf%he bearing holder
ﬂtm_ gppggrﬁgsgigoneml inside thetail boom %E:‘g.ﬁmﬂmm

Socket button head screw
FHEEHTASHEM2 Sx10mm ) x 2

© [ — ]

Socket collar screw
FIEM TSI EEEHM 2 5x189mm) = 2

[

M2.5 Specialty washer
V2 BB EOa2.5x a6x2mm) x 6

g
500HT3D | 500HT4A |

©  (pwwe K@D-

Socket button head screw Socket screw ]
T A T E A (M2 SxBmm) x 2 EEFAEESE M3 0mm) x 2 500HT5 B
I @ { © ([
M2.5 Specialty washer M3 Nut Socket button head collar screw
M2 LERF PR EO02.5% 0 Bx2mm) x 2 MIRGREIRIE x 2 FEEA TR EEG M3 2mm ) x 2
. A, A

14



SUOHZG 500HT2DB‘ 500HT4A \ Apply alittle amount of T 43 thread
| , lock when fixing a metal part.
i BHENE BT ACAEETIBHE
¢ ™ AN
. (um o s
Linkage ball AM2x3 2
inkage ball AM2x3.5) Socket button head self Socket button head screw
HRERAMZx3.5)( 0 4.75xB.18mm) x 1 tapping screw I T TR M 2,51 Omm) x B When tightening a screw to a plastic
HEEETEENEET2 6 2mm)x 2 part, please tighten it firmly, but not
(]hm _ m over tightened, or they will strip.
i L) PRh R 2 B R AR LT S T DER SRED
f;:;l:ft button head self tapping ® m e S e A
S B POTE ES IAR(T 2.6x1 0mm ) x 4 - M2.5 Specialty washer For original manufactory package,
ﬂi;;gg?ﬁlg ;225”|3ﬁgx2 12 SR FRFE Ol 0 2.5x 0 Bx2mm) x 8 ifthe productis already assembled
@ I] . RN y by Factory, please check again if
screws arefirmly secured and
Washer applied with some glue.
T 2 6x ¢S5 Bx06mm) x 4 FREETELREENREHER  EEEE
RERHRETHRELE -
@ B Plastic servo nut
M2 Nut 131 38 21 BB R 48
MARIE x1 =

Servo ~
EE ‘
{5
DS5A Servo hor
D55 AE IR 1S

wEsher

al -

[1g] SCrel
| EDBIRR

L
age ball A(M2x3.5)
A M2x3 . 5]
4. 75x8.18mm

\ Socket button head screw

| EER TS
M2.5x10mm

M2.5 Specialty washer

M2 5T
$2.9x pEx2mm

Socket button head self tapping screw

FYHENT I EEREG S
TZ.6x12mm

M2.5 Specialty washer

2.5 ED
&2 5x ¢ 6x2mm

15



lock when fixing a metal part.
BHENE IR EAFAERTIIEHE

, Apply alittle amount of T4 3 thread

' 500HH11 |
o m | 500HZ2 |

M3 Set screw
L MAEHE M 3 3mm) x 2 -

2 . L

500HB1 Dl 500 Linkage rod (D)

SOGEF D ¢ 1 963 T mm x 3

ME.?SE! screw l SOOHZZA ‘

M2 S PEIERIM2 Sx12mm ) x 2

500HB2 | (@lemm

p - Ball link .
AT x 6 Linkagerod (D)
D)

Hex socket self tapping screw

[[EMEENESTIEmm) « 4
Lock collar ] ) )
EHBEIE Anti rotation bracket
o 8x o 14 xEmm - SRR AT

mounting bolt

Washer A g
SEEERFEEC 0 1 0x g 13x0.8mm ) 1 M3 Set screw
. MALE HR R
@ I::“ Linkage rod (D) M 3x3m m
Ftmm | 21mm Approx. 50mm x 3

Socket collar screw DO HS0mm x 3

HEM TSR EESEM2.519mm ) = 1
@]] v
M2.5 Nut
M2 S EEERNE x1
e !

Socket screw
BT EIRERS
M2 .51 Smm

Main dri
i

Main drive gear
FHEAR

Autorotation tail drive gear 1627
EEEEEE
1457
One-way bearing
ER [ AR
a1 0% 1 4% 2mm
Already assembled by factory,
please note to check again.
; SRS R E TS -
§ &cmnou
= =
: - - - Hex socket self tapping screw
5 When tightening a screw to a plastic _ 7 Wi G R
. | part, please tighten it firmly, but not Winsasa0s o | | b ) \ T 3xEmm
. | owver tightened, or they will strip. Washer ;
| R SO EE AR - S TIEE R _
e i e RS Apply grease

it 103 ¢ 130 Bmm = A

. | For original manufactory package,
. |ifthe product is already assembled
‘| by Factory, please check again if

. | serews are firmly secured and

‘|applied with some glue. i ggqp000008° i
| REESCEEEREAER  ETER ' ’;‘;‘;@;a’ case
| CEESEAES R LR -

One-way bearing shaft

B i E
@ rx @10 12 6x27 25mm

16



lock when fixin g a metal part.

, Apply alittle amount of T43 thread
FHRANCERTACHERTIIGHRE

Linkagerods A/B/C/D sizing and quantity reference chart

A%

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

ERHER N B FE R LR - A R R
] » 38 SR H OS] E TR ER A -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FREFIEMEEIIREHER  EEEFE
moRMESHRELE -

ABIC/IDEIER TRBBHEBE
N 500 Linkage rod (A) I T
SO0SEIE (A) ¢ 1.96%13 5mm %2 N—
500 Linkage rod (D)
500 Linkage rod (B) AOGEE D) $1.95:53 T mm x 3
AN SO0EIE (R ¢ 1.96%10mm x 2
@““ ] Ball link
J =l SEITE 14
[ il
) ~ = 500 Ball link
500 Linkage rod (C) @‘“ S dd
SO0GEIE (D) ¢ 196534 mm x 2 i

Inorder to keep pre
range andreactio
the swashplate, re
installing the link:
the illustration loc

servo horn.

@3+ FERE T E T
?EHEE‘E'EEﬁE R

T
LRI

C

'"lll]'




lock when fixing a metal part. blade spacers are not required.

, Apply alittle amount of T43 thread When the thickness of main blade is 10mm, the main
BHENEERESACAERTII@ERE

When the thickness of mainblade is 9mm, the main

blade spacers are required.

AT ERREER T10mE - R RS AT RER -
= =REEERTonlF - BHEA=RERER -
When tightening a screw to a plastic

part, please tighten it firmly, but not

over tightened, or they will strip. —_— —— l
SR ER N EOR Y EEBR LT - ST TR R E . %
o] » iR REAH 7S EEE RS - 425 Carbon fiber blade

For original manufactory package, O R 4,.%5 Blade s = = \
if the product is already assembled Socket collar screw 425E0E W £l E _
by Factory, please check again if B BRP S S AR Main blade spacer =/ =2 Main rotor holder

T ES - E = M

screws are firmly secured and
3% e15x0.5mm

applied with some glue.

FREdLEBmEENREHER  ETEE
e WA ESEHE LF -

500HH1A |

Socket collar screw M Mut
P 2 Em 20 mm) x 2 MARGEEYEIE x 2

O

Main blade spacer
EREWEE e3xa15x05mm) x4

Socket screw
~ EEA RS

= M 3x10mm

For motor fixip

B P

. 500HZ5 |
L]

M4 Set screw
v EE AR (W sdmimy) x

) f o -T—’*ﬁﬁmﬂﬂ‘.ﬂ*"ﬂ g
ini - T I
gigtgfﬁﬁlg'mn 97 | i / L!_HH H:“{l .i.!|||: !Llll' |H| " "“ 3

-Ef\..l

M4 Sat screw

M4 LEER R
M dxdmm

After assemblingthe motor pinion gear and main drive gear, the horizontal \
distance must bewithin 1mm and keep the gear mesh at a proper distance.
mErgEH-agBEIESTRM- AT BB TRTMSRSTEE EE -

AL
RCM-BLS0IM
1600KY
; € Fe
When fixing the screw of pinion gear, please aim at § KDi6
the fixing point on motor shaft. :
HSE AR RN - FEEERZIVEHETER -

18




g

i
il
n
HED
HE

% RS

g

6.EQUIPMENT ILLUSTRATION

Battery tape fixing hole

SO S E S

1,|I

Servo
falias
Hooké&l cop
fastening tape
SRR

Battory
it

The cther side)
E— il

1 drive gear set

Gyro

o & Tail serve

[EfE I 38

—

[

Rudder control red

Approx. 425mmx 1
E #2125 EF 425mm x 1

M2.5 Nut
42. SlsREaRIE

405 mm

i

b

y .

o |
T [

Landing skid nut
FEEE

396 mim

19

HITEC - FUTABA 6CH receiver \
HITEC .FUTABA 6CHEENZEEEIRTEE

Aileron

O 5
CH1

Throttle
Py
CH3

Rudder
T3 afe
CH4

_ Gyro _
ot a8
(CH3)

Gain channel wire

BEAERIE

Pitch
IRee

6-Channel Receiver is adequate for the requirements of TREX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH&) and Gyro(CH5) contrals.

AENERD T A8 R0 IR | REGER EFBAEB Tk » IF TP - BEIfe - Frige -
Bl M EEREEN - oL e B RS R S RIREDPEIR & (CHD) BiReR (CHE) -

JR 7CH receiver wiring

R ICHERWZERIETSE

Thrattle

iR

ZH1

Aileron J— cH1

a1l S : o — ch2

CHZ2 — CH4

Elevat CHS
cvator - A — ALK 1

Al FHE A uﬁnﬁn ) — ALY 2

CH3 7 channel

recaivear
Rudder Gyro B EHE 1788

524
(CHT)
Gan channel war
BERERDE

7-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

T ENFAVE N 28 e S0 11 -REEFNE SMBSE BT K » IR 7 MPT - HElE - I -
Bl MEEAEEN TN LIZTfE B G E 5 BN SRR UPE RS (AUX 2) BRURER (AUX 1) -




9.SERVO SETTING AND ADJUSTMENT ks e AUIGN I//

To set this optionis to turn on the transmitter and connectto the helicopter power. Note: For the safety, please do not connect ESC
tothe brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.

uEE&EEEEﬁ@%m%& EIITEF#EREICENRF - IR RITTER RTEFHEL A E2RERFHRBEER [EN=FREL  LIZHE
E#[/EMRECE -
IR Transmil:terfServn FI?:SE nntde tI;t set the subtrim newutral for the first trial flight. i the helicopter wags, please trim
Jﬁﬁﬁﬂiﬁﬁﬁﬂﬂﬂi Hﬁ ﬁ #maﬁtl:rng: ;:D) simultanecusly to adjust for forward/backward tilt. Tim rod (D) separately for

right/left tilt.
SHRRTAS - TEEPRMPR TR - SRRNITH - WENBTERE - BREEREOD
A8 S TR (00 55 K ¢ Ao ks T ) AR S g -

Ma’m:ﬂl-lﬂ 'i:i,t'c'ﬁ'&[.[ﬁ" m A== = A Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Mote:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward If one swashplate
Elevator,CH3 servo (or two servos) moves downward, adjust reverse switch
FH R - CHA (REV) on the transmitter to make it moves upward. if three servo
move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.
CHZ - CHET] B ARCE - (KE Eﬁﬁ G EIERENEIAUPY 130
FRET - BHPTHER P itcn) DI - Eﬂ-:—ﬁﬂﬂﬁﬁ’ﬁ (B8
& HElE - AEE %%%Eﬁl R BRI RE (REV) BT BRERE | - BYE TR
g A GO EE

ﬁ%ﬁ SWASH CHE 1TTER
RS - G

ﬁEE 16 | BUB:

.............

ﬁ%
HE
2

FUTABAMHITEC Transmitter/Servo
FUTABA/HITECEE =23 Hi1ME (SRR 25 Bil{F:

— m eable, After assembling
2 der CCPM 120 degrees
EIET: CH1 EFitcl'_l:l:HEE i ay | '!r . d If one swash?:late
BU:C1 | (WRER:O6 e i : yo SE adjust reverse switch

i § transmitte es upward. If three servo
d, adjust the tra value (+-) of SWASH CH6 on
to make them move upward. When the actions
evator are opposite, adjust travel values of
) k HZ.

i “Aileron:CH1' S SRR CHOY - R EE TR B B AR TR 120%
Pitch:CH6| - Aileron:CH1: Y il e ) W =EF‘ P iLon it L B PR B
YREECHE | EUBE:0H] |8 - - i - § 250 S AFIRA (REV) ibiEiRasE L - BB IR

AR EEE AR CATH CHE {TIZMATIE =iE - fﬂiﬂﬂﬁ
EHBEEQH EEMEIERNT - [QEEE SWASH CHL - CH2

10.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING RERERTUSHERE  ALICN l//

Recommend to ch lype off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on
the transmitter an y gain setling is about 70%, and after transmitter setting, connect to the helicopter power
for working on tai | set en connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 se make tai orn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in

the middle of the of tai or shaft for standard neutral setting.
[REEEE - B33 : e BRsSENER R TEMERBELE - T %’ ggise CAVRSREMMEREEIERTET, - BT /0% T4 -
SRS E So AR B K EHEJEHE_EDE%EDEE I% EECTEFRERNSIENEMREFINBEAE SV IEERER2E0HEREERD
i g8 ¥ nk 90 EhE EEREEHTENDEUE  IREEEPIIHRE ¢
| TAIL NEUTRAL S GEPIIEETE | HEAD LOCK DIRECTION SETTING OF GYRO &1 82F D0 i E |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middle counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
REBEHETEE0NEEE PIIcHETIELEEEEUE - 55 PilchiEdl@xER the gyro to"REVERSE".
HAEBERZHERORERELE - PBBEENORS . ¥ TERIDEEED . B6RAE RS

IZE - REEHEDEEEELD HSEMR B

Middle tail
pitch assembly. Tail servo horn
B itchiEfEE D L= ECEEE
I f
== ™1
r f
, Trim direction for
= Tall moving direction tail servo horn.
] ESNEE D E EEEEIEEaD
|
Tail case set
EewmiE

21



11.PITCH AND THROTTLE SETTING EieXzeBPIE ALIGN I//

GENERAL FLIGHT —fERTiE 5,

GEMNERAL FLIGHT
—RIRITIETY
Throttle Pitch
iHFT ¥REE
T00%High speed I
|0V +12

BI%

TO% ~T3%Hovering
70%-T5WE 18 +0~+6

405

Stick position at h.hf’ThmtlIe1m°}"u’Pllch+12
IR EE BRI 00%/ Pitche1 2

o B T I i

% Low speed
1 OAE -2-0

100%
80%

70~75% "

40%

Stick position at Hmrerlnng hrottle ?D%ne?ﬁ?a"qf Pltch+5~+6
AR BPTT 0%~ 75%/ Pitch+5-+6

2

hrottle Curnee(
R 5

) -
tion Speed TR T
ended to use a lower pitch
= higher RPM\Head speed.
ill tter power.

f S B R E 8] ) R
B P Thch » i 9B (el 1 AE -

Stick position at Iowﬂ hrotlle 0%/Pitch- 90
HEAR IR BPS0%/Pitch-2507

3D FLIGHT 30557 THE [ IDLE 1:SPORT FLIGHT |

Throttle Pitch
sl #REe
b} 100% +17
4 75%
3 0% + 5~ +6
2 75%
1 B0 -5~-6
. 100%
AP\’& o 0%
n at high/Thra WPitch+12° Y i —
BFS1 CRiRCh+1 7 %
| I | |
1 2 3 4 0
T hrottle Curve(Simple Asrobatic Flight)
P T RIS PSR
. | IDLE 2:3D FLIGHT |
Stick position at mlddleﬂhrottle 80~ WPltch 0 Throttle Pitch
1R OR BFY85-00%/Pitch O iz ¥REE
100% High
3 1L‘r3?.5%g +1Z
85~ 90% Middle s
3| " s-omd 0
100% Low
1 1004 12
89~ 90%
Stick position at hwﬂhmﬂle 100%/Pitch42°
FEAR{ER FBPI1 008/ Piteh-12°
1.Fitch range: Approx. 29(+14.5 )degrees.
2.1f the pitch is set too high, it will result in shorter fight duration
&cguﬂom and poor motor performance.
i ¥ | 3.Sedtingthethrottleto provide a higher speed is preferable to

increasing the pitch too high. I I I |

X T e - D ettecumecorimn
; = £ e rottle Curve(3D Flig
SR EE SR ENR TS BREEEAETE - R S EPSE R

22



12.RCM-BL500M 1600KV POWER COLLOCATION REFERENCE REINHESER Al 1IN I//

BATTERY &:t? :ALIGN Li-Poly 22.2V 2600mAh

. . ) Current(A)

Motor Pinion Gear Main Rotor Blade Pitch approx. Throttle Curve RPM approx.
mELTE FhEsRE e = (1) KA HPY daR FhEREEANE

Hover @5 +5° 105 0/50/70/85/100% 2160
425 Carbon i 12 85%Middledp 2750 A\
13T Fiber Blades 0 120 2890 A\

A2 Ehes Idle 1 : 100/100/100/100/100%
+12° 325 2650

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over 2650 RPM.

i ¢ B ERIRIE S R E A WG - FERMNEBEAMEREAERERFERANSIT - R EE wEIRARSFRT LN Hdw -
A2 RTRITLZERMWIEEES « TiF HWRE TS ERB2650RPM -

13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL ##ISZSEERRE AL IGIN I//

PRODUCT FEATURES ERis=

1. 5-6V step-less adjustable BEC output allowing custom voltage setting to match servo specification.

. BEC output utilzing switching power system, suitable for 7.4-22_2V (2s-6s) Li battery, with continuous current rating of 34, and burst rating of SA.
. Three programmable throttle speed settings to support quick throttle response.

. Include soft start and governor mode.

. Small and compact PCB design for lightweight and simple installation.

. Large heat sink for optimum thermal performance.

. Highly compatible to work with 98% of all brushless motors currently on the market.

. Ultra-smooth motor start designed to run with all kinds of brushless motors.

. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power sou
0. The throttle has more than 200 step resolution that provides great throttle response and con
S~BIR T TBECHIL - OISR 3R RS ARSI B T ERE -

BECHI AR R BT ERENET - BV, 4~22, 2V (25~65) 8 - HlmER3A « BREHA -
=HROEDHFMEREEE - E2000EMEEEEE -

4. BERIE) BGovener Mode EFEINHE «

5.8l - RS  TREREES -

6. BalshF a0Et - TiEEER B -

7. BEEEN  ORMEHE L 98% &6 %E -

B. #E{EFEE E0ET - FRENEIRE - O - ME - HM R 5 E B I -
9. @MERIMFHOE Low ESR EENESRES - ARSI HRZIBE
10. 81P9:E 200 EeLL L BRiRTE - SRS PR -

WIRINGILLUSTRATION ER T E &

P“.“.-‘—*mm-qmm.hmu

BL Speed ' 2~ 6S Li-Po
Controller

Throttle Signal
{(Receaiver)
i s R Tl
SPECIFICATIO
Model C Peak Current BEC Output Dimension Weight
ik : Hafe BECHILE R g
Qutput voltage: 5-6V step-less adjustment
RCE-BLE0G 70A Continuous current 3A; Burst current SA 65x28x12mm 55g
il ot = A S~6 VR ER OIS T
S R HESA - BRREBA

1. Good temperature situation for working at the maximum current
2. Supporting motor types: 2 - 10 pole infoutrunner brushless motors.
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; 6 pole — 63,000 rpm.
4. Input voltage: 5.5V ~ 25.2V(2--6S Li-Po)

NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.

2. To minimize possible radio interference induced by switching power system, BEC should be installed at least
Scm away from the receiver. The use of PCM receiver is recommended.

1. EBEAEREEHBEMEBERT -
2. EERENI THEE B2 A ST RiERIRE -
3. T E | —H—190, 000rpm; 77 —63, 000rpm -
4. f A EEE:5.5V-25.2V(278s Li-Po)

AR R ERRBMEEREER - IIERESAERIEAEE -

2. EESwitching BEC « IS ISR B8 RIT = 00em, 8 IERE LR 2 B 12 I 32 (250 E R ERUP QMR R W 3E) -

FUNCTIONS ERIDEE

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are recommended to use low timing, while 6 or
more poles should use Mid timing. High timing gives more power at the expense of efficiency. Always check the current draw after changing the timing in order to
prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium battery (25~ 6S). This option will prevent
over-discharge of the battery. The following reference is the guideline for setting the Battery Protection option.

3-1 Li-ioryLi-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery protection mode will be engaged by the ESC
resulting in reduced power. The pilat should reduce the throttle and prepare landing. If the voltage of single cell drops to 3.0V, the second step of battery

protection mode will be engaged resulting in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V
Second step protection: 3.0V x 3cell= 9.0V
When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.

23



3-2 Li-ion/Li-paly Middle cutaff valtage protection- This opticen is same as instruction 3-1, but when the vollage of single cell drops to 3.0V, the first step of ballery
pratection will be engaged. When the voltage of single cell drops to 2.8V, the second step of battery pratection will be engaged. {(*Note 1)

Note 1: Second step of battery protection only warks when Aircraft mode is setting to the oplion 4-1.

NOTE: THIS OPTION IS ONLY SUITAELE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4. Aircraft Option: 3 settings that include Narmal Airplane / Helicopter 1 / Helicopter 2.
Normal Airplane Maode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1 Mode, or Helicopter 2 Maode. Helicopter 1
Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.
The default setting is "quick speed”. Use this option to adjust the setting according to flight character. For example, setting at Medium or Quick speed for 3D and
powerful flight to make the power response more quickly, but note the accelerative peak current and power expense will increase.

6.BEC output voltage setting: 5-6V step-less adjustment.
This optian allows custom voltage setting. Default setting i1s 5.5V; please adjust the voltage according to the specification of the servo (speed and resistance).
Prior to entering the setup mode, a voltmeter needs to be connected to the power inlet of the receiver (as illustration) to monitor the selected voltage.

The valtage is set by varying the throttle stick position from low {(5V) to high {(6V).
v Voltmeter
&R
+ —

Illustration
=]

MNOTE: Certain servaos are designed to wark with high voltage, while aother servas are designed for lower voltage.
To avoid damage to servos, please follow the serva's factory specification to determine the proper valtage setting.
EE G OEETESEENERTEE BEEEEEERFEHET  SRSNOIRERY -

7. Thermal Protection: When the ESC temperature reaches 80 C for any reason, it will engage the battery protection circuit, reducing power to the ESC.
We recommend mounting the ESC in a location with adequate air flow and ventilation.

8. Safe Power On Alarm: When the aoperatar turns an the ESC, it will automatically detect the transmitter signal. The ESC will
narmal operation mode if the throttle is set to the lowest position. If the throttle position is at full throttle, it will begin to
If the throttle is in any other position, the ESC will emit an alarm and not enter into user made for safety precautions.

4. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enahle the Ai
Lacator Option is engaged by turning off the transmitter. When the ESC does nat receive a signal from the
alarm to the motar. The sound of the alarm will aid the pilat ta lacate the aircraft. This aption will not
or with low noise resistant PPM receivers.

LHETRE:ZREFIARENE /[ INE [ 2N
HERE:SEREIANREES [/ TES / SES
ﬂiﬁﬁﬁﬁiﬁﬁﬁﬁﬁhfﬁﬁﬂ%ﬁ';Eﬁﬂmﬁi—ﬂﬁ%ﬁﬂ%'E%Eﬁﬁﬂﬂﬁ%'
FUEZASES - AMEIAZEETEIERER2W:  BERTHEYE  =ETHETETD -
LEREEEFRE: CBREESR Li-lon-Li-Fy BRLEEBRE/PHELLEETE
"'JE HEASELZEEE . HIIEESOHYL EFEAETE e 1B1(2~85) « T2 H{E)
3 Li-len/Li-roE @ —TFFE SR fce |BFELOF SUSHBE— EF’H%-
e | | BEFEEEEIE WRHSENE _BREE  R2EE I :
IJ- —BER. Y Seel I1ERREZFEMSV . WVEREERSE 12 5
—REEEFE: 3. Evedcel =9, 8y FTR¥ERFE: 2. Ova3ce | =5, O
3-i L| lansLi- F‘GEFi‘FE ~TFEREE - RS - e | [ BEESLC
TR A LEDEEEENRTREE - ANEERANEH -
4. BRAEIRE:CRIRESR KRS/ HERET /EEmEN2
BHEIE MR EEANET - BAERTR-MHRR :

LEERSEIERT . CRRT SR gE,
HFETEA = WFAEEER - i
F8 T = “"ﬂmﬁs THEREREEA

5B =ct§!L—E_:Eai: 5

The voltmeter needs to be connected to Receiver
anyun-useinlets "+"and"-"to measure REWE &5
the selected voltage.

FPERTEEIC—REFAREND"Y LR -
AR -

canfirmation tone and enter
p Maode.

tor Option. The Aircrafi
will start to send an
SAVE function enabled,

(%]

ERERENERS « o6t

1 2R RE Lkl IR LT AT AT
G D ;

TR 5E 2 FIF i -
el B —MHER R (E1) -

A AWE 2 AR RGovener ModeTEFIE o

DR R S3I8) FLAN30F 2R TS TR E ok e - (ER0 R RE 0GR W - BRI

FLE R HE T2 DT HEG ARG FME (2B STEMNRE AR ED - AEERRBE AR EWNEHTERNIED B
LEEMERRE - ERLAHE BERtE  ZBNSBETEHERIEIERE -

RERE . ERRER g R ERENEE RS - TUEEOL ST - RS R SR A SRR - TP R R A A R

PR R R ER
B.EIRITRE TAEI0E:

BB B EE
SDEEZ FIM R

SETUP MODE
1. Setup mode: Ma

QST ZE  MFEREEEMERESEY - AFREERSREMEARTRD, - TEE SR - ERE TR TR E -
TETFEREERY EREETBETREREERERN  BRER=THREMERDETE W - DIIED - HIDAETEMERSRET SAVE

L

caonnect the ESC to the throttle channel of the receiver. Please refer to the user manual of your radio system.
The second step onnect the 3 power-out signal pins to the brushless motor.
Before you turn he transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to connect the battery to the ESC. You will
hear confirmation sounds as soon as you enter the SETUP MCODE. Please refer the attached flow chart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery Protection, Aircraft, Throttle Response Speed
and BEC output voltage. Every setting has three options. Simply place the throttle stick in the highest, middle, and lowest positions for each setting. For
example, first brake setting (Hard):
move the stick to the highest position. Then timing setting {mid): move the throttle stick in the middle position.

1.8 EFEET I ASVERBEE DY Channe B - TI_J;"’:EP -"F%F:ﬁﬁgﬂflf?’.’fﬁfikﬁ?@ﬁﬁu—ﬂ' B2 SRENEEREE - RS2 BFIE R RAER - fE2E S
il - RMERERIT - BERTITESYE - F0FETR  BSFSRHRESIZETHE - FEETNTHEECREEIRN -

. HEMIFIEE RERI RSN NRGE  fEAME - TEER - TEEE- ﬂiﬁ!ﬁf& PR MERR BEC HIEREENE  FHATAETERRLFR - - RRTFEE=RAE
'BASEELBENZ S FEERRERMEE -
SHlHEDRER  CBFRETRESRS  AREAERNE - HAETIREMNERN CHTHENEESE - BIBELAPES -

Throttle position Low Middle High
BT ke | {E & =
Brake @Erake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
MENE MR (1-1) Bl SEE (1-2) mE(1-7)
Electronic Timing Lowetiming(2-1) @Wid-timing(2-2) High<timing(2-3)
RS £ Em (21 HasE (-2 itk (2-3)
Battery Protectian @High cutoff voltage pretection(3-1) | Middle cutaff voltage protection{3-2) _
EEFEEEDE BE TR EG-) e Whatvol i Rl
Aircraft Mormal Airpane/Glider(4-1) @Helicopter 1 (Soft Start)(4-2) Helicopter 2 (Soft Start+ Governor Mode) (4-3)
RAETilE —ERE S BfE - FIF BT GTREN I (4-2) FiF B2 (R B hovener Wnds[E ELAHE) (-3
Throttle response speed Standard(B-1) Medium s peed(5-2) @®Cuick speed(5-3)
ERET A EAIATE HE % (o1 Jo5F (52 e 5K (5-14)
BEC output voltage
S BB 5.0v @®s.5v 6.0v
Note: * @ default setting Chart A
=S ETHEEERN &=

24




ESC START-UP INSTRUCTION Bt EERR

Ensure the throttle stick is at the lowest Connect battery power to ESC Current Settings Indicator Beeps
positi on. VEBREINEE  REESET ARERRIBEET

First mode sound (Brake)

Switch on transmitter. J'J Second mode sound ( Timing
M &R - HPEREREER - Third mode sound (Batter ot ection)
8 (I, D D %ﬁﬁ“f&%g sound Fourth mode sound (Airerafty

Fifth mode sound ( Throttle response speed)

J),J‘) J)J) Transmitter

detected sound

h DD D i

' — =

== =
n h ggﬂg gg ]‘Eﬁg
B L o o L )

CURRENT SETTINGS INDICATOR BEEPS EXPLANATION Rt e ESRmRNA

First Beep Group Brake Status Second Beep Group Electronic Timing Third Beep Group Fourth Eee_p Group Aircraft Status Fifth Beep Group Throttle
Bl & HEnERERT EOmEs LANERERT Battery protection Cutoff EUEES RaEEAEET Response
J~) Tm;i:mizngd ) stors) W= E R AEM TR =Normal airplane/Glider ELEES AMENEEEERERT
- a Lo & INrunner m 5 .
J.’ = Bn:lte disabled - rﬁ.?ﬂ.%{ﬁ ;3 e J~’ - High_u.ltnﬁ voltage J’ =—fae e iS‘IaEndard
= BAE = Mid timing protechon . =%
J.) Jl (apply to 6 pole iy oarkr unner motors) =L E SRR J, Jj fHd'me: 1 {Soft 5{3@ — Medi d
D D = Softbrke = it & (FECIRAINSS B b ] = B BRL 1 (ki U J0RE) b SHedumspee
= W High timing  iale cutoffvoRage Helicopter 2 o
H T Lill] =
= Hard brak ﬁ 'b J, (aErphr ta hlgh+£:-.le' _Dlth“[' meu: BRI J’ J’ Jj {Soft start + Govemor Mod e = Ouick speed
J.’ )' cb - ?a;amm - High—timingfhi;pﬁe?gﬁfzrspgimﬁj . = EF HRm T, 2 (MR B TR J’ J} JN’ =0RH
o 5 S T, B A, S PR HGovenar ModeiE EIDEE)

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS i\ 837€ £ iR 89

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and dgliders.

Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and i1s applied to Helicopters for Normal, |de Up 1, or Ilde Up 2 modes.

Please note that the sensitivity of the gyro should be set lower whenflying inldle Up 1 or ldle Up 2 modes if tall hunting (wag) eccurs due to higher rotor speed.

Helicopter 2 Mode (Option 4-3):

This option supports scoft start as well as Governor Mode features and is applied to Helicopters for Idle Up. 4 and ldie Up 2 modes(not suitable for Normal Flight

Mode). When Governor Mode is in use, the throttle should be set between 75% and B5%. Again if taillwag occurs, lowerthe sensitivity of the gyro to eliminate

the hunting effect. The Governor Mode may not work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capabhility,

and improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done when using Governor Mode.

—RERRE N GEIR4-1) SEAR RS R A -

EFfENl GREL-2) BEEESRDE - BARENemal - Idlel - [dI2ERITED - EY8E1d T @M1 E &85 S i RIS 0 S RS - ITNESIEIBIRHER o RIRE -

EFEET GRIEL-3) BEEFE BCovener NodeFHINGE » EARIdle]l - [dl« 25 EMRITE D (GGAESNOMETT: (T8 % T BA) o B S MIEEE - BFIE TR/ 0h-20k2E  ERTHHIRS
T HAE KR S05 - BREMCBENME  OFR@IR AR (R E e - (T8 6 BUSENE SNPEEhEE (17 - HE B NRZRFEEENE  EEFES
EEMREOUME R - ATLUREE LR TU0T 3 S48 B R AT 1l 58 -

SETUP MODE &tz e Minimum 4 channel radio isrequired FOEIL] s 2185018588 E

Place the throttle stick to the Connect hatterbr to ESC 3 b-r-h-h-r
highest position. Switch on ST I . EIEmEET ¥ ’J,’j* -"Ji"'.lﬂj,I *J’J’ﬁ ]
transmitter. ,,J’ ’-5, 2, _',J» b, 2y Use throttle stick to set
FIRABE TR « SEHPS 5 45 18 1 o e iy praferred Brake Mode within
FES Ll | ¥ Sl J') J} ﬁ F'n'l:rEI_' on sound Throttle channel adjustment Place the throttle stick to the 5 tones.
o process, the highest position the lowest sound. A confirmation sound will
acknowledge sound. Position, the lowest position kick in when finish.
b ) Enter Setup Mode SPTRIEE R = 5 - acknowledge sound. ;T,;;;,;'?; e as o i
EALER S NRT R B S R S e B
- I
B "
Use throttle stick to set prefemed Use throttle stick to set preferred Use throttle stick to set prefered Use throttle stick to set preferred Use throttle stickto set preferred
Timing Mode withinthe 5 tones. Battery Protection Mode within Aircraft Modewithin the 5 tones. Throttle ResponseSpecd Mode BEC Output Voltage Mode within
{Refer to Chart A) the 5 tones. (Referto Chart A) (Refer toChart A) A confirmation within the Stones. (Refer to Chart Stones. (Refer to Chart A)
A confirmation sound will Kick A confirmation sound will kick sound will kick in when finish A confirmation sound will A confirmation sound will
in when finish. in when finizh. PO S R SR pq-?;h kick in when finish. kick inwhen finish.
RS BT 2 SR L S 2 PO E SR SE N IF STREsEREALLE eSEH S G LU s e i ESEm2ERNEITLIRGEDEEN
RETE - TR S A AR SRS -.,:E,I-_ PEEEEERIT AR TR TR e R i EEEEE SO MEERE HE ﬁ'EiE'ﬁE—?ﬁﬁEELFﬁEEERﬁ'E
e RS B - P EE S LT T R S BEEHEERESK
M I DM DR ' DM
DI 7 M o, SR 10 i

14.GP780 HEAD LOCK GYRO SET USER MANUAL GP780iHE\FeiREna AR ALIGN I//

Features EREFE

@Utilizes Silicon Micro Machines (S.M.M) sensor with excellent stability to dramatically reduce in-flight tail drifts.
@Utilizes AHTCS (Active Helicopter Tail Control System) to compensate any drift caused by wind direction andforce , aswell

as unintended yaw induced by helicopter itself during flight maneuvers.
@®Tailor made specifically for use with high speed digital rudder servos. This gyrofestures high sensitivity and minimal

reaction time, fully utilizing the potential of modern high speed digital rudder servos.

@5Suitable for all sizes of helicopters, from micro indoor to large 90 size glow helicopters.
®Metallic dampening plate built into bottom gyro casing, dramatically increasing anti-vibration and anti-interference abilities.

@Features 1520 s pulse wide and 760 s narrow pulse wide frame rate.
@®Digital/Analog servo switchable.

@®Reverse switch.

@®Rudder servo travel limit adjustment (ATV).

®Mode switch for large/mini helicopter.

@D elay adjustment. e . - .

®Gyro locking mode and gain can be adjusted remotely fromthe transmitter. :gg%ﬁtgé?ﬁgﬁﬁ%?m usfalfiess

@EFIS5. M. MESGRHE N0 T Heify k028 - B EREEBENE - XEkEEMRRSo0HE - @ Bt IEF @RI ) 18 -

@IRFIAHTCS (Active Hel icopter Tail Control System) EE)HESHRIIME KR + TRHETEMRA - OL IMITFERE TR BE -
BAOREEEE S R ERITZEAEE L RS - @ x/ EESRIED A -

ONAESELH QAMBEERITE - RESHEEEMIZEMEER - 5T RIEQMES A MEVERTERED - @LELAY I HIIEE SR TE -

@ ERATHENTHE ABBOHE - @ T BB 5 3212 ) 8 TE B SR ERTE IR T, -

O~ EBEERMIDER AT - RIBRE T BT IEEED - LLR e R -

25



Setting type Helicopter mode / DELAY

B 1920760 u s DS/AS NOR / REV LIMIT = S BT DELAY
"STATUS'"green A Standard 1920 1 & Semo ADigital servo A Mormal rotation Left(Righty Travel limit | Medium/large heli, suitable for T-REX S0CY&00700
"STATUS BRI AFIE1520 0 s (R0 ANS T [EAGEE AMNFRIET L(BiTEsS B/ ATIEFE BEAT-FEX 500,500,700
"STATUS "red Narrow band 76011 5 Servo Analog Servo Reverse rotation Right(Left)Travel limit | Mini Micro heli, suitable for T-REX230/4350
"STATUS  $L4E FESATE0 U sfE R 28 ASEA L {E AREE REVfZ BEmiTES WBY/ETEYEEE EHT-REXN 250/450
Setting instruction See no. 2 in setling See no. 3in setting See mo.0in setting See no. 6 in selling See no. 8 in setting instructions
WELRE instructions instructions instructions instructions SRS TR aIE

SRR EST.HIE ERREHTSEIN SIREDHTSEHE SRREE 5T\ IR

NOTE: 1. "A "Default setting - 2. Wrong heli mode will affect the performance of gyro. Do not fly before the complete setting.

1A RTHEREE . 0 EROBERMS ISR - FTRR AR -

T-REX500 Standard setting T-REXS00 =HE85E

STEP1 STEP 2 STEP 3
L & 52 L3

Green: Digital Servo pe ; ; The STATUS LED color does Green: Suitable for
RERE  BIEES p aVaFSe : not indicate any setting here. T-REX 9000r other medium
S : — . to large helicopters

REE RIS - WAT-REX500

E 2

STEP 5
&

Green: 1920 « s
standard band

REE AR - 1520 u s TR

.GDDDO
|62 DS MNOR LIMIT DELAY

AS REV
AULIGN

Helicopter mode

DS/AS Setting Servo NOR/REV Setting Travel Limit Setting /DELAY Setting
BT (4R RE EIREE F/ R Wi E TERiEE KB EFBRET

i
JOELAY Be3E

Standard/Narrow

band setfing

R /R TE

Diagram Sai3%# ( 3P SRR E SRR

Status LED
hEEIE T E T T

Setup indicator
LEERR EIE TS

ption: <80 @ 4.8V
Speed: 1500 degrees/sec
ature: 0C~65C

HS compliant

OERSE: 0C 4.5-7V
O EFEEA: <B80mA @4, 8v
O THIEREE +500E/ sec
OIR{ERE: 0T-65T
OIFERE: 0%-95%

Black wire to "—" port @R 26x25x11mm
"o OFEE: 140
TR O G ERHSIRABE

Illustration ERT-EE

Gain channel connector

DS520 Digital

0.07sec / Connects to gyro gain TSR EEDR
@Torque:1.9kg.cm channelon receiver ———
2.5kg.c {CHO/AUX) —
@Dimension: 35 x 1 18 T8 L IR E
m not included)

@Weight: 25.99(Se

(CHZ I /
Connects to rudder Rudder channel connector

@®1520 )/ s (standard band)
@FEFE: 0.09sec/60" (4.8V) channel on receiver RS
0.07sec/600 (6.QV) (Eﬂ-lthg%%[;%ﬁ
@fLHN: 1.9ka. cm(4.8Y) sy i
2.5kg. cm (8. 0V) {CHa/RLEO)
@~ FHx15x29. 2mm
OEE: 5.90(RIMBN) Rudder servo
@1520 us (WD FEftiEliE =3
Gain and Rudder channel mapping diagram =Eizs5%:
Transmittertype &2 iEE Rudderchannel on Receiver B BIEmTIEWN S Gainchannelon Receiver Bi[E BT IEWS
JE PPM/SPCM "RUDD" "AUX 2" or "AUX 3"
Hitec - Futaba PPM/PCM "CH4"(RUD) "CHa"
JR ZPCM "RUDD" "AUX 2"
Gyro Installation
y PSR Y22 Axial direction <'+>

1. Utilizing the included double sided foam tape as shown in diagram beside, mount the = - 90°

gyro on a solid platform or designated gyro mounting location on the helicopter. . | e

Ensure gyro mounting area have proper ventilation and away from heat sources. ) GP??D ] ?/
2.To avoid drift induced by erroneous yaw detection, the bottom surface of gyro must be \k

perpendicular (90 degrees) relative to the main shaft Double sided tape Main shaft direction
3.For installation on electric powered helicopters, the gyro should be installed as far away BiReEE F¥uaE

from the electronic speed controller (ESC) as possible to avoid interference (minimum 5cm).
1. FEREHDRRETRNEEE T LRGESEERENES LAHSHSNERET - IBREEEEARBNED - BT -

2. e ESR R EEE SR ET@MEEF0E - SATEEDHETEEE LR - SMkE -
SEERRENESNREEEROAS N D REESFNEE @R TERERE -

26




Usage Setting Instructions EEREES

1. Transmitter Settings: After powering up transmitter, make sure rudder subtrim is zeroed. Then power on the receiver and gyro. The gyro will go through initializing process
indicated by flashing LED from left to right. Do not touch the heli or transmitter sticks until initializing is complete, as indicated by a sleady lit LED. A green LED indicates
gyro is in AHTCS locking mode, while red LED indicates gyro is in normal mode.
Note: The GP780 is set to 1520 s at the factory. If 760 s servo is used in 1520 s mode, rudder servo will deflect to the side and unable to center. For more
critically, the linkage rod may jam and cause the servo burned out. Please follow the instruction (Usage setting 2) to change the setting if 760 ;: 5 servo is used.
Please ensure the follbwing mixing functions (if available) are disabled or zeroed on the transmitter.

@ ATS @ Rudder to gyro mixing
@ Pilot authority mixing @ Pitch to rudder mixing
@ Throttle to rudder mixing @ Revolution mixing

21920 . s (standard) or 760 : s (narrow band) servo selection: GP780 ofters compatibility for two types of frame rates under digital mode.
Please set the GP780 to 760 mode if 760 s frame rate rudder servos (such as Futaba 59296, S9231, BLS251) are used.
Most other servos have 1920 s frame rate, and GP780 should be set to 1920 mode if those servos are used.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing. When the 1320,/760 indicator lit up, you are in the servo
frame rate setup menu. Use the rudder stick on your transmitter to select the frame rate: move the stick o left {or right) and STATUS led changes to green, the frame rate has
been set to 1920 ;:s. If you want to set the frame rate to 760 » s, move the stick to opposite end 3 times to make STATUS led changes to red. (Mote: The faceplate of GP780
has the setting values listed in the corresponding green/red lefters.)
Press the SET {o confirm the current setting and enter the next setting. The GP780 will exit setting mode if left idle for 10 seconds.
3.Digital (DS) / Analog (AS) Servo Selection: Servo speed is of paramount importance in maximizing the gyro's performance.
Fast servos are able to respond to gyro commands quickly, resulting in the speed and precision of overall system. Due fo the high sensitivity of GP780 gyro, high speed digital
servos such as Align DS690, DS620, DS020, DS420, Futaba 59237, 592396, 59294, S9233,0r other similar spec servos are ecommended. Select "DS" when digital servos
are used, and "AS" when analog servos are used.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing. Press the SET button repeatedly until DS/AS led is lit. Use
the rudder stick on your transmitter to select the Servo type: move the stick to left (or right) and STATUS led changes to green, the servo type is setfo DS. Move the stickto
opposite direction and STATUS led changes to red, the servo type is set fo AS.
Warning: The use of analog servo under "D5"mode will result in servo failure. The GP780 gyros are set to "DS" mode at the factory. Please set the proper servo type based on
serno used.
4.Check the direction of rudder: move the rudder stick on transmitter left/right and check the helicopter's instruction manual for correct rudder direction. Servo reverse
function on the transmitter can be used for reversed rudder. Set the transmitter gyro gain channel to normal mode, or press and hold the SET button for 2 seconds to
center the rudder servo. Adjust the servo horn so it is perpendicular (90 degrees) relative to the pushrod. Then adjust the rudder li length so the tail pitch control
system is within range.
Setting Method: Press and hold the SET button for 2 seconds fo enter the setup menu, and select DELAY setting. Push the rudder s
LED. Red represents mini'micro helis, green represents medium/lamge helis.
The amount of delay is set by holding the rudder stick at the position corresponding the delay percentage, 0% at mid
pressing the SET button to confirm the delay setting.
1.EEETRNRE: THMELRER  SEROMNABET®  BHMESEMEBEERER - HiIFtRER
CHPITR EHC/AFSVIRHESHAERDERIER  SREETE A BERTICRE £ T 601865
%‘g‘!l{%alﬂﬁ?éﬂﬂjﬁﬂﬁm BL 1520usRhiF SERETuEHEESER - MR EREREEER —&8
NREMERSEE T IER SR ERAREFF EHERESS
@ ATS
@ Pilot authority mixing
@ Throttle to rudder mixing
2.1520us( 1238 )E760u s( B8 Vo338 E: GP7BIEE M SR T 1 8 T J 8256~ 59251 «BLS251) + Rl LA #8GP7 BOGR 7E 37 60BVE T
» At SRR T/60 0 sAR A5 00E AR 88 - — R B8 A1520u i - LhiBmEG ;
MEANGERTEI S EEHE LA SET SR TR « I STATU = 3 WEETETRE HRTEMNMRE/MNERERIE - FIBESLSE
DEMERNITSSRARREREE - NS RARERTEL( 2T )&
DRSS Er - F STATUSETERIIE « AEEATOUSHRE « (
OEANTF—EBRE ARI10WAREEOERE GREIE B #EMEER TEDN
KA EAE - (SR ENS
0 -D5620-05520+-05
I [ DS/ASHETIE

ight and observe the STATUS
he end position, and

i - S ERE a0 28
ERREEDIEIAD

J.0SE{/ ASHL MR E: ARBENEEE
E-fUERATELSERHUEFEMaE O
"SETUEIZEMEAINMENRTED - BIESET#
FEE: DR T il #1548

4.3 [ 13 B 28 10 3
$51BGP7 R0 " SET "HRS

59257 ~ 59256 ~ 59254 ~ SO253HH A0 [EAR H5 (R HEEE - UEG BT MEE - SRED I iR
¢ HEAT 10 45 B{U0S ( STATUSRRIE ) SEEALEAS ( STATUSR RIS ) @BR3E -

BiTkMEknR R EEEROED -

PR ORESIERE SR EEFENETE LOVERFREEEWEOE - & GP/0tRMFHREELS
e P BOEEERRFFEGREREE20E -  EEHAEERREEREPI tcn2HEEP -
Y

Middle tailpitch

assembly.
FEP I toni e Bich

!

~ Tail servo horn -
ESE] A= L‘_
Utilizing DS320 rudder servo as an example, the recommended location
of linkage connection is the first hole from the center on the servo horn. \( {
The ideal distance from linkage connection to servo center is {Omm. Tail case set
LIDSS20EMe @ A0 BB EEH R ERERS S EE —3. - EER FEEEwiE

| TSR B R TR O A D A S -

5.Setting of gyro direction nor/rev: Check the gyro direction by moving the heli on the yaw axis while holding by hand. Observe the direction gyro is moving the rudder
servo. If direction is incorrect, switch the direction switch on the gyro to compensate.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing.
Press the SET button repeatedly until MOR/REV led is lit. Use the rudder stick on your transmitter to select the Servo type: move the stick to left (or right) and STATUS led
changes to green, the servo direction is set to NOR.
Move the stick to opposite direction and STATUS led changes fo red, the servo direction is set fo REV.
Warning: Flying with reversed gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly the heli.
6.Rudder Servo Travel Limit Adjustment: Press and hold the SET button for 2 seconds until the STATUS LED flashes.
At this point the rudder servo will be centered. Press
the SET button repeatedly until LIMIT led is lit. While observing the heli tail, gradually move the rudder stick on your transmitter left until the tail pitch slider reaches its
mechanical end(without binding), then center the rudder stick and wait 2 seconds until STATUS LED flashs red. Mow perform the same  for right rudder: move the rudder
stick on your transmitter right until the tail pitch slider reaches the other end, center the stick and wait 2 seconds for LED to flash again. This will set the travel limit of the
servo on both sides. Insufficient rudder servo travel limit will result in decreased rudder performance, while excessive rudder servo travel will overload the rudder servo and
cause failures.
Caution: Rudder travel setting can not be below 90%, or else GP780 will not register the settings. If excessive travel is observed even after performing the above rudder
travel adjustments, please relocate the rudder servo linkage ball closer to the center of servo horn.
7.Gyro Gain Adjustments: For radio with GYR O function, gain can be adjusted using this function. The AHTCS (heading lock) gain is set by adjusting the GYR O setting
between 90% to 100%, while the normal mode gain is set by adjusting the GYRO setting between 0 to 49%.
Actual gain settings will differ amongst different helis and/or servo. The goal is to achieve as high of gain as possible without the tail oscillating (wagging), therefore such
adjustment can only be done under actual flight conditions.
Suggested initial settings are 70~ 80% during hover, and 60~ 70% during idle-up conditions. Gyro gain can be increased or decreased after observing the presence of tail
oscillation during flights.

-

27




Mote: For radio systems using 0-100% as gain adjustment under heading lock mode (such as Futaba), the recommended gain setting is approximately 30~ 39%. For radio
system using 20-100% as gain adjustment under heading lock mode (such as JR and Hitec), the recommended gain selting is approximately 70~ 73%.

B.helicopter mode and delay setting. These settings incorporates two functions:
(1)GPT80supports mini/micro indoor helicopters. Set the setting based on the appropriate helicopter class.
For example: Set the helicopter mode to mini/micro setting (Status LED turns red) for T-Rex 230 and 490; set the helicopter mode to medium/large setting (Status LED turns
green) for T-Rex 300/600/700.
(2)Slow rudder servos may cause tail oscillation as it receives the faster signal from gyro. If tail oscillation occurs after hard stop from stationary pirouefte, increase the gain
setting until such oscillation stops.
Setting Method: Press and hold the SET button for 2 seconds to enter the setup menu, and select DELAY setting. Push the rudder stick left or right and observe the STATUS
LED. RED STATUS represents mini'micro helis such as T-REX200/430, GREEN STATUS represents medium/large helis such as T-REX300/600/700. The amount of delay is
set by holding the rudder stick at the position corresponding the delay percentage, 0% at middle stick position (DELAY STATUS LED is flashing) and 1005 at the end position,
and pressing the SET button to confirm the delay sefting.
5. NOR/REVIFIRIE I EHRGF: IREESHE - FEATLES - SEmEREES SR EE T EN EaREIRITORES ERE - ETRREIESRTEIEE - S EESSPIIESERTE -
SEST, ¢ EETETESGE A IDEERNEIET, - RENOR/REVIERIE ¢ DUSEINERIENOR (| STATUSARES ) SHREV( STATUSSELE ) -
IE . EREEr IR TREENTENESEEEE ek - SEUESE -

6. LIMITREAEERRzETizEd®: i SET' M2 EN DEREED  LNEARSSEFNTOIMOMEL - BEUMTEER - BEFSOEEREERNETER - $ERFAEER S TER
& BEEFODHROIRAE  F2RESTATUSTETEERIVEAY - EFTRITERERSE  HEFELEFOSENERFESTERER - EREFOROIN TR - 520 STATUS”
ETERAENS IRATSTERETE TERFENSEEEBRAES®IME  TERA R SAARSEE -

AT ERTERREATERN% - SRIGPTE0HE A FRE ERTTERNEE EXfANESEAs TR AHEQIRESNNEQRBEE - BRECTERFESEIEIBEGE -

1. HEEE: —MEBICRETERTEIESET R - TEEEAGRINEERINETTEEORE  SEES0RRIIEREABERO - SUEBS0R~100% « RIFCREME ERHEARBEE00~100% | JWEE
S0%~0% + RIPE IR DE ERFREA B0 ~100% - BEENA/) SESEREEEIMNTEMERER - —MmsS - EFEESH RS (ERREIERA GERIER tUaE T EEEDSD
03 « FRLL SR E R IR 1T o0 R Ae i 1 T30 -
gﬁ%fﬁg’ﬁggﬁ%glﬁ + [l GRG0 A SR ARE /0 ~B0%AL S ¢ 1] | e upfRTTHFERETES0~70%A T + L EBHRIERTONBETELE  IR2EEHRS[EHUSHAESTE - 88E
i i - RIZHEREE -

K5t REDEERI~100%0EE 8% - WFutaba « BAGETEI0~BkEIEH | INEREERS~100%00E S - 0.8 -~ HITEC ~ BIAPEEREE/0~/0%1H -

6. B FHSETUERDE LAYl SEERSSAYE - HER T S T IELNRE:

(1) GP7803 18/ By /TN E H + ST E S MOARRIFESOET, + 20 1 T-REX 250/45055 51 BY /R B T (RENT STATUS BT IS HALE) | T-REXS00/600/70058 P AR ES 4
B (RERSTAUS" ETERE)

@) EREERENERARENSZETEHRS - EEEREVR - THEREESRREEH  EHamOEPIHEESHEL SR - KSR EEIHRES - FIEIEHIEERES -
— M S A2 EEH IR SRR T I E DR EE M A3 - SRR FE R SR -

RFE DT FRSETRI2HE A IDRE R BT, - IREF0EAVIRIA LS Efe IR R B ST B ER I0T-REX 250/ 450 (STATUSIRRLIR) + Step KBS S8 500,/800/700(STATUSRERES) -

EEERFEGECELAYEE BT - RUFIAD e SIS o0 B EE IR P IR E "DELAY SR PIRR A0k - HEERAITIERHTETIER100%, FEIEIRH EEFEF RS - LR ET

HIEESE - BN ER R EFE SRS SR E -

15.FLIGHT ADJUSTMENT AND SETTING Ri7a{ER® R JGN I//

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING {T#15# sty

Do a simulation flight until you familianze your fingers with the movemen dders, and k
practicing until the fingers move naturally.
1. Place the helicopter in a clear open field ( Make sure the power QFF ) a of helica
2. Practice to operate the throttle stick(as below illustration) . rottle e

"Alleron left/right", "Rudder left/right", and "Elevator up/d
3. The simulation flight practice is very important, please keep

hear operation orders being call out.
4. Another safe and effective practice method.is to use the transmi : rough simulator

software sold on the market.
M ZERESESEMEIR AT - B
1 ﬁEEHHETEmﬂEﬁ[ﬁ%QE%EﬂE@

y when you

# - BEFETMEET SEERLE -

FHEFEED R D B/ BRIEDT -
3 ﬁiﬁ#&f:’rﬂﬂ%ﬁa#ﬁ"‘i :

4. 2N —EREN - % ¢ %%J:ﬁbﬁ&f:‘r MIESE D CENHRE -
lllustration Ex
Move left _ ::" Move right
T =t
Rotate m""" C'.‘."-;."f:x Rotate night
B St
Fly fnlward- I::} Fly backward
il % %8
-~ Y
Forward rotate backhward rotate
il i
Ascent
£
Desnent
Tum rlght f
Tum left é;_‘_d
FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #1% T HEEHLE *When arriving at the flying field.
*x BIEERTE

i CAUTION
i B

f';f_i:‘-Check if the screws arefirmly tightened.

_iCheckifthe transmitter and receivers are fully charged.

.ﬁﬁﬁﬁﬁ—*ﬁ%ﬁe & i &7
ORI HEINEW EENESESN -

i CAUTION o \ ) )
E B BN YR QALY doid W wdib Qe & (7R Db

If there are other radio control aircraft at the field, make sureto check theirfrequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
RERTEERMEZRS BEREOMPNEGEE - ISHNEOAFEEEANGRE - GENAEZZERTEINXEN AKX MIBNERE -

28



STARTING AND STOPPING THE MIOTOR E&#FIEILSE

CAUTION CAUTION
AN AN
First check to make sure no one else is operating on the same frequency. Check if the throttle stick is set at the
Then place the throttle stick at lowest position and turn on the transmitter. lowest position.
& SRR 2 H A48 S REE a0 E A - PR TR SST S8 P R HE SR RS - RS BFIEIS S REMIIE -
*;h?éithe movement. C)Are the rudders moving according to the controls?
* BntFiEsE Z)Follow the transmitter's instruction manua to do arangetest.
SR SRS S E) T
o MR BGT BERR BEE S T IERE IR -
ON! Step1 ON! Step2 OFF! Step3
First tum on the transmitter. Connect to the helicopter power Reverse the above orders to tum off.
5o el B 38 ELERHER AR SRR ITES i L AR Y EEMER BT -

Main rotor adjustments ppsef e s

&CAUTIOH
Z B
Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
EEMNMIFBERE  BErREMRESISARIER -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.

2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the

3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If
other blade, adjust the tracking immediately.

4.Linkage rod (A): Regular pitch tnm (For large variations). Linkage rod (C): Slight pitch trim (For slight vanations).

1 HERAERP - T R RRE - L EASHmnR R LS - FESRENENE -

2BENEENMERISRETERL - EREARMTNES - EREANSHET IR EE -

T HER SR RN R M R R RN - AAEENE . ORI ANESSAREEE E SRR,

4R (A R R EE A (S KT B - iR (O iR B SR 2 (S E IS =R i) -

A.When ratating, the blade with higher path means the pitch too big. Please lengther
for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Pleas i i - egular trim or lengthen linkage red (C)
for slight pitch trim.

A. T 3% W SN IS S  E0 £ fE M R R IE (P 1 TOH) SBK -+ S5a8REEIS (A)IE1E « S
B. (T3 SN BHE R MoV E iE R R FEIE (P 1 TCH) &/ + EFISER (ABIE - B

&C%UT%!N

Incorrect tracking may cause vibrations. Please repeat ad)
the rotor is comrectly aligned. After tracking adjustment, plea
approx. +5~ 6" when hovering.

AN IE ST OE 3 M) i B R - S5 ET RS
{E BERFE A AR 456 -

o of the helicopter.
2 15 higher or lower than the

aten linkage rod (C)

=W
& 15|\

o — TPitchBETE

FLIGHT ADJUS

Please stand approximately 5m diagonally

CAUTION - )
.& F = behind the heli ter.
- CHEHER - FSTEERMEELAR -
Make sureth e vicinity
C¥ou must first g safety. Beginner may install a training landing
This is abasi i ering means keeping gear to avoid any crash caused by
offset effect while landing.
UWEFHIRE T LI R T DR R - OhESR
T R o\ (e B T M S E S S -

“'When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bnng the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OSE A ST - MBI EDFr RReET -
ﬁ:ﬁgﬁﬁ?ﬁﬂﬂﬁtﬁiﬂTB&EE‘JW%@EPH@%HE
[ =

k3
\;

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE E/®AFEHlaE

1.Raise the throttle stick slowly.

2.Maove the helicopter in any direction back, forward,
left and nght. slowly move the aileron and elevator
sticks in the opposite direction tofly back to its
corigina position.

T A8 B PIELZ -

EEsHTET BRaE/@a/AL/AG - B8N EE
ERERNAEESTIHMESHMOIIERUES -

&CA.UTION
= =
©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 5m and continue practicing.

©If the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue practicing.

OEESMNERER - EREIMTERE AREHNECHUBEIESMMNCROSARBERES -
ORIESHRREIILE  ETHREESH THESMBARBERES -

29




STEP 3 RUDDER CONTROL PRACTICING AR {F&E

1.Slowly raise the throttle stick.
2.Maove the nose of the helicopter to right or left, and then slowly move the
rudder stick in the opposite direction to fly back to its onginal position.

1 IBEFHEE P IR -
2 MESEREENLNGE - ARBEREERDEREFTSES RO RIS -

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on T

i . .
the ground and practice within the circle to increase your accuracy. <
SRR step1~3 BEME T - T L RBBT T EEBBORNEMRERIT - LUSIIRE VA
FEavEERE - f
©'¥ou can draw a smaller circle when you get more familiar with the actions. \

DEMBIISNRIREINE - (TILED ] IEE - N\ ';,H gﬂf;"nmdrf.

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE (5 R 750AH#E FiE ST

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1 to 4 by standing right in front of the helico
SITFSstep! ~4WEME T + ISEEE ES BRI i]F_ iEEstep 1 ~4 « Zi# + U5TE Eﬁﬁﬁﬁﬁiﬁﬁﬁﬁﬂ .

?@ﬁ PN

—>

ADJUSTMENT OF EACH TRIM /T8 THIE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the tim to comred

a different direction.
IS1STHEEHPIELT - SRS RIAR T ER: - SESEIRRREG = - TERH S IESE -

1.Adjustment of rudder trim EZE S@fcsiE
Just before the helicopter lift-off. the nose
lean left/nght...
When leans right, adjust the trim to left side.
When leans |eft, adjust the trim to right side.

EHSHTSER gﬁﬁ&xaﬁnﬁg

izt - felEGaE -

2.Adjustment of elevator trim 3 ZEH[Ef R
Just before the helicopter lift-off. the nose
lean forward/baclkward...

When leans forward, adjust the trim do

When leans backward, adjust the
{E 5= tHIE SR - tﬁﬁﬁm!f-ﬁﬁf‘]ﬁﬁ

i - RaE i

3.Adjustment of Ail

Just before the
lean left/nght...

opter leans in

When leans rig t ide. 572
When leans |eft the tri Eﬂﬂ U= EE[I UE{E
BRI SR JEI . . = £2 =
BehEs - R
TROUBLE SHO FLIGHT 0@ HFR TR
Situation Cause Way to deal
ARIT R&A HioR
. Out of trackin Adiustment of pitch rod has not Adjust the length of linkage rod(A)—Regqular trim
B'“gf%;;%‘"g g2 ? oo o O P Adjust the length f inkage rod|(C)—Siight rm
- PITCH; AT mEEE () EE——RE
e A () R
Low rotation of the rotor % Pitch of main blade is high. * Lower the pitch about 5~ 6 during hovering( The rotation
TIPREERE * THERBPITCHR S should be about 2,000~ 2,200rpm during hovering).
* Throttle curve is too low during e FHEP 1L ChIERED 1Lchifs-6 B REEs 07 35 A 2000~ 2200r o
howvering. * Heighten the throttle curve during hovering.
- . * (EIEEL P RA * GErE EOE RSP B
Durmg__anenng
i?ﬁ High rotation of the rotor ¥ Pitch of main blade is low. * Adjust the pitch rod(A)(The rotation should be about
FIEHBERS * EHEHAIPITCHRE 2,000~ 2,200rpm during hovering).
% Throttle curve is too high during *ﬁg e} r,-j,n rgﬁ'@ﬁiﬁﬁg%%ﬁjmgg ~200RPM)
hovering. % Lower the throttle curve during hovenng.
* (BEEG P RA & * GEIE. 0T RSP EhER
The tail leans to one side during * Failure setting of tail neutral point. #* Reset tail neutral point.
. hovering, or when trim the rudder and *EDURMETENE * EREDIE
Sensitivity of return to the neutral, the tail lags and % The sensitivity of the gyrois low. * Increase the sensitivity.
the gyro cannct stay in a control position. * [ERETRERE * EIEE
[CIRERE | PRBRENODE B8RS ogEsoR
AEOHEF| DT RAES - ERETIEE « #iE
FEEFTREGIUEL -
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
a hovering or full speed. [EHENTEERS BERE
ERN M ER TG ROERE -

#:1f the problem is still there even after tried above, stop flying and contact with your seller.
MITMGELL TR - (DI B E AT - ﬁﬁﬂﬂ%tﬁﬁﬂﬁiﬁﬁfﬁﬁjﬁ* FEHE

30




31



1 HFES12M Thrust bearing IF¥EER S | o 5o 12¢4mm 2
2 500H025 Washer FG | o 9% 12¢x0.8mm 2
3 HMR 12627 Bearing | o 6o 12¢4mm 4
4 500H024 Metal main rotor holder SETIEEAE 2
5 500H033 Linkage ball D (M3x3.5) DREED (M3x3.5) | ¢ 4.72x17 .5mm 2
&) TE2020 Socket collar screw EEA EIEE S | M2x20mm 2
7 N10030 M3 Nut MIBOEARIE | M3 2
& S00H01T0 Metal main rotor housing TETIEFEETE R 1
g 500H028 Damper rubber 80 fEEnEE 80" | 9 59x 0 11.1x4mm 2
10 500H027 Spacer EMERE | 96.1x9 10.5x1.5mm 2
11 S500HO19 Pin TEEERHE | o 2x28mm 2
12 S00HO1 Feathering shaft f@E | ¢ Sx ¢ 6x76.2mm 1
13 500H029 Feathering shaft sleeve EIMEE | ¢ 06xo8x26mm 1
14 TE2519 Socket collar screw EEA EHIMEES | M2.5019mm

15 MNT10025 M2.5 Nut MZ.EEOREIRNE | M2.5

16 500H026 Washer TS

17 TE3010 Socket screw (ShE sl

18 500H009 Metal head stopper i R N

19 152008 Socket screw SEE] 1
20 S500HO031-1 Metal SF Mixing arm m 2
21 HMRE3ZZ Bearing i 2 5 ox ¢ 6x2.5mm 4
272 500H01 8 Collar FHIE | ¢ 3o 4.5¢Tmm 2
23 50H022-2 | G | ¢3x¢e4.8¢0.2mm 4
24 T53010- L w HEBAVEERR | M3x10mm 2
25 500H054 m x3.5) IREEA (M2.5x3.5) | ¢4.75x8.18mm 4
26 500H02 bar seesaw holder FEEEREE 1
27 S0TMR & aring BHE | o 2% ¢ 5x3mm 2
28 HMR 74 Bearing A | ¢ 4x o 7x2.5mm 2
29 50H119-2 M3 collar screw MIEEHEES | M2x9 6mm 2
20 500H021 Metal flybar control arm HEIEEREEHIE | 46%12.5mm 2
31 500H012 Flybar control rod FEENEIEHITIR | ¢ 2.5%59.1mm 2
32 T52005 Socket screw EIEFTURERER | M2x5mm 4
33 T73004 M3 Set screw MILETRIR#R | M3xdmm 2
34 500H013 Flybar rod EEHET | ¢ 3x340mm 1
35 500H052 Carbon fiber flybar paddle i d e = 2
36 T73003 M3 Set screw MILEFRIRAR | M3x3mm 4
37 500H043 425D Carbon fiber blade A25DUKHE IR | 425mm Tset

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

ARBEANME ~ BRAZAHRDE HSNERSS - AOaRALUCEIRI<Z
BT » MWEETEENETS @ (TOUEHNURE) » BLURHRBERE -

32







36 500H014 Main shaft af | o4x e 8x153.3mm 1
39 500H029 Lock collar TIETEE | ¢8x e 14x6mm 1
40 T73002 M3 Set screw M3LEIRIRER | M3x3mm 2
41 TE2519 Socket collar screw BB HEESEE | M2.5x19mm 1
42 MN10025 M2.5 Nut M2 . BEnFEIENE (M25 1
43 500H030-1 Metal washout control arm TEETITHES 2
44 500H018 Collar BEMERHE | 02xed 5x1mm 2
45 HMRE2ZZ Bearing Bl | ¢ 2x ¢ 6x2.5mm 4
4G 200R055 Linkage ball B (M2.5x3) TREBR (MZ2.5x3) | ¢4 .75x9.77mm 2
47 50H022-2 Washer G| ¢2xed.820.2mm 2
43 T53010-2 Socket button head screw HEEA VAR [ M3x10mm 2
49 500H005 Radius arm RadusiE g 2
a0 HFWRS277-1 | Bearing Bl | o 2% a0 5% 0 Bx2.3mm 4
51 T52005 Socket screw BB AES | M2xEmm

52 500H016 Washout base [EEE | ¢ 8x16x 14,

23 CCPM Metal Swashplate FECCPH-Z84E

24 S500HO055 Linkage ball B (M2.5x3) THEEE (M

23 S00HO053 Long linkage ball (M2.5x3) il =50 T

s 500B011 One-way bearing shaft 1
57 500B013 Washer 1
58 500B007-2 Main drive geai(162T) 1
59 500B010-1 Autorotat ive gear (145T) &2 (145T) | 145T 1
60 S0MNHF 1012 Dne-way bea 012 &5 (O] EAHE1012 | ¢ 10% ¢ 14x12mm 1
61 500B011 L ‘ FEDINEE | ¢ 14x ¢ 40xImm 1
62 S83006 ing screw  [M3BP/HES MRS | T3x6mm 4
160 HML50 500 shless motor H00M 2RI TRIE | 1600KY 1
162 500M00 or pinion gear 13T 13TRGEXE | 13T 1
163 500H03 Main blade holder T HEEEEERER 1
164 K10378 Hook and Loop fastening tape PETIHS | 15x250mm 2
165 10379 Hook and Loop fastening tape BEAIIT | 10x200mm 2
166 VCIM-98 Nylon strap ZEFRT | 2.5x160mm 2
167 VCIM-99 Nylon strap EFRT | 2.5¢100mm 4
168 50B052 Hook and Loop Tape FEAITIG | 85x44mm 1
169 k10365 Hook and Loop Tape FEAITIG | 54%28mm 1
170 500B034 Frame mounting block BSE5HTE | M2.5x ¢ 7x39mm 1
171 T52508 Socket button head screw HEBEA B | M2 5x8mm 2

34



35



63 500B008-2 Carbon fiber main frame(L/R) Wi r O EEEMR | 1.6mm

64 5008002 Battery mount SHEEE

65 500B005 Receiver mount B BEE TR

66 500B003 Bottom bracket TEEWR

67 500B001 Anti rotation bracket +FERER

68 500B006 Canopy mounting bolt BBEEETET

69 T72512 M2.5 Set screw M2 SIERERE | M2.5x12mm

70 500B021 Metal bearing holder FE T EE TR

71 500B022 Metal bearing cap FETHETEES

72 HWMREE88ZZ Bearing 5| o 8xe 16x5mm
73 TE2004 Socket screw EBEA B | M2xdmm

74 500B009 Motor mount FOEEIERE | 40x39x5mm

75 500B016 M2.5 Specialty washer M2.DRFAREES] | ¢ 25 ¢ B6x2mm
76 T52506 Socket button head screw FEBEAIERR | M2.5x6mm

77 T53006 Socket button head screw FEBATERS | M3x6mm

73 592608 Socket button head self tapping screw @ BEiEL

79 S92610 Socket button head self tapping screw EEA BEU

g0 S92614 Socket button head self tapping screw #[EE[7]

51 500B019 Canopy support

52 S0NBO2S Conopy spacer *22mm
83 S500F001 Landing skid B0x50mm

84 500F003 Skid pipe [ZREEE | ¢ 5x ¢ 6x237mm
85 500F002 sid pipe e “I IR BIREER

86 T73004 “ M3LERIRRR | M3xdamm

87 | T62010 m EEA RS | M2 0mm

88 W10020 W: Dl | ¢ 2x ¢ 6x0.6mm
89 N10020 lut MURIE | w2

90 500F00 Landing skid nut 222 | 6 64x% ¢ 105%12mm
g1 500F005 Antenna pipe FHRE | ¢ 2 2.9x400mm
g2 Tail drive gear assembly WEEERSEE

93 50B6E4Z7 Bearing EIHpE @& 4 ¢ Yxdmm

94 500T051 Long umbrella gear HERES

95 HIVMR 128 Bearing B3| ¢ 8x ¢ 12¢2.5mm
96 500T049 Tail boom mount (Left) HERBEETEE (D) | ¢ 16x44x90.75mm
97 500T050 Tail boom mount (Right) HERBETEE (B | ¢ 16x44x90.75mm
98 500B014 Hexo mounting bolt TR | ¢ 4%35.7mm

99 TE3010 Socket screw EEATEEH | m2x10mm

100 N10030 M3 Nut MIBOREMRIE | w3

101 500B016 M2.5 Specialty washer M2.5RPATED] | ¢ 2 5x ¢ 6x2mm
102 T52510 Socket button head screw FEBATEERR | m2.5¢x10mm

36




37



103 5007066 Metal rudder servo mount = EEO R 2RE T 2
104 5007018 Carbon fiber rudder servo bracket §juiE iy EER2E4E | 92.5%33.45x1.6mm 1
105 500BO16 M2.5 Specialty washer M2.RESTREED] | ¢ 2.9% ¢ Bx2mm 2
106 152508 Socket button head screw HEBA AR | M25xEmm y.
107 50070235 Tail boom B | 018 ¢ 16x467Tmm 1
108 007008 Tail control guide BinsigE s 2
109 5007031 Rudder control rod EAp s Eg | ¢ 1.95:406mm 1
110 502124 Ball link H20E 2
111 2007046 Torque tube B E&hanig 1
112 500TO47 Torque tube bearing holder & {(E SN = EE 1
114 5007039 Metal tail unit set EEinEEETE 1
115 HIME 128 Bearing s | ¢ Bx ¢ 12¢2.5mm .
116 5007026 Collar BESEEEE | 0105 ¢ 11.9¢12 . 5mm 1
17 500T051 Long umbrella gear MSRES 1
118 o00TO0S7 Vertical stabilizer mount HEHEE TR 1
119 5007029 Carbon fiber vertical stabilizer iESHE 1
120 500T020-1 Carbon fiber horizontal stabilizer Rk CER 1
121 500T063 Metal stabilizer mount (Upper) =B EHETELE 1
122 500T064 Metal stabilizer mount (Lower) SECEZEETE T

123 T52510 Socket button head screw HEEAS AR [ M2.2x10mm

124 T52516 Socket button head screw HEEASEER (M25x18mm

125 500BO16 M2.5 Specialty washer M2 . BiSTRED]

126 TE2519 Socket button head screw HEEA AR _

127 500T022 Tail boom brace end

128 500T007 Tail boom bracer

129 S82610 Socket button head self tapping scre 2
130 5007040 Metal plate(L) 1
131 5007041 Metal plate(R) 1
132 S0BG6B4 L7 Bearing & 44 ¢ Yxdmm 2
133 500TO42 Aluminu 24 | @ 5x21mm 1
134 | 5007042 Control ar b S 1o 55 1
125 Ea#ia 1
136 T52505- Y EBEATVERR |M2.5x5mm 7
137 50T098 E=ing 2kl = 1
138 507097 Bl HEBE 1
139 HIMRE G 32 B | o 3x g 6x2.5mm 2
140 50H022 G | ¢ 3x¢4.8¢03mm 2
141 TE3015 Socket collar screw ESEA7UEEERE | M3x15mm 1
142 S0H144-1 Linkage ball A(T2.6x3.5) BREBA(TZ.6X3.5) | ¢4.75%3.18mm 1
1473 Tail pitch assembly FENE 2 HIH 1
144 5007027 Slide shaft EBIBE | odx e ™15.2mm 1
145 500T028 Metal T type arm TEETETHE 1
146 50T 105-1 Control link REHEFR 2
147 50T106 Collar A EEEBEHEA | o 2¢ ¢ 3xdmm 2
148 50T 127 Collar B EEFBIEER | ¢ 2x ¢ 2x3mm 2
149 T12008-4 Collar screw ERH4 | M2x8mm 4
150 500T065 Metal tail rotor holder I B e I 2
151 5007024 Tail rotor hub IR TR | ¢ 10x39.6mm 1
152 T74003 M4 Set screw MALEREREE | M4x3mm 1
153 50BMRY95ZZ | Bearing 5 | o 5x ¢ 9x3mm 2
154 HH2016 Thrust bearing IFHESR A | ¢ 3% ¢ 8x3.5mm 2
155 W10020 Washer TG | ¢ 2x ¢ 6x0.6mm 2
156 TE2006 Socket screw EEMVEERE |[M2x6mm 2
157 KU110014 Carbon fiber tail blade iR | 70mm 2
158 T53012-2 Socket button head collar screw HEBEAEEER | M2x12mm 2

38




www.align.com.t

www.alig

www.align.com.1
www.align.com.tw

www.align.c

Specifications & Equipment/iR f& i 5

Length/# 85 £:840mm

Height/# 5 =:310mm

Main Blade Length/Z [ £:425mm

Main Rotor Diameter/= 2 B £:970mm
Tail Rotor Diameter/EjFE B &:200mm
Motor Pinion Gear/553EF&5:13T

Main Drive Gear/[8&)FEg5:162T
Autorotation Tail Drive Gear/EiE&) X &5:145T
Tail Drive Gear/EE&E8)E5:31T

Drive Gear Ratio/Egig{E &) t:1:12.46:4.68
Weight/ZE#£&:137 0g

Flying Weight/= fic &:Approx. 1700g

L

A
E = £ =
s : B EI E
m =
a o
Y
< 970mm > < 840mm >
Features:

% Rigid carbon fiber frame design. % Rotor head/tail with thrust bearings.

% Electric power system. % Beautiful factory painted fiberglass canopy.

% Tail servo boom mount. % Direct-to-swash CCPM linkage. % Fully driven tail auto rotation system.
% Simple and light weight design provides awesome flight performance and extreme 3D capability.
% Center of gravity of Battery tray designed close to the rotor head. % Tail rotor drive belt system.

Eﬁ%anﬁmm?lﬁagnﬁe? http: /fwww.align.com.tw 2010.Jan.os cooszs



